L &HIC

IN—YHhEOTD
EFERAEICOWT

BREIINETREOITINEWCIEE, 1, YOBLHL
ONRAVY—RRKE HICBLBND—AT-E>TNB &I
BOBUEBDEHICERICBBHBALBLFEIRETIE
WY,

CONBFE, NV —X THEROBERAHN B BgE ST
ReDREICHEBL TAKIEDIZASHDBEBELVICIERBATD
BOBEZEIMNNBEEB>TEELILEDTIEOE T NV
A= FINETIIRFTENTOETNE A D v RENRIE
OARATRLEFHICL TIVNNY LREDT, #ENICL, MA
[CEET, YORBHICAOTEIEBROSHRICE=>ETREE
KTEHNTEBEBOET,

BECB > THVEERERBELEZHIIL TI<aIlR, 88
BUICHEHPNEL TOBYEEE, SREDENDSOBR E D
MEFBCENRIRBIETIENET,

BAICEEE, BESNICBRANBEICR v HLTHYET
DT, ‘NIYVYU—-X" TEBORIE, WERREFRUBHET
CHEATER L5880 L&,

BRIC—EREFNICNBREEBNTBIID, BLEBATHE
BEEITH>THYEIL, CNFTELROEHNAKTTE-T
BYUET,

B NV AEH—-BITHATEOEFTLORLTH
BEOEL EF T,

1. SON=VYHhROIE, LEBBRREA SR ~FHNEERS
DI THIBTESLDICB>THYET,

TEINORIZIZ, TERAOHMR-H#RES, N\—VYhAo
TOELICHYET 74 F27—D—FBESHLOLBHRD
AV TVHOANE L BYREERBI BT TEINTEE T,

BLBRODPICEBE L, BELOBRASIHBEERIY
BETIORE (PyvE2N—Y) TRELETE %880 BRD
HYETTOTPOITEBOET,

2. 500CDA-B00CODEBRES IZIX, H00CDA-600CD BALRG & Mifm
BRO2BRICKBIENTHEUE T,
500CDA-B00CD ERBWR DB SEBARIGTRDAY TT .

B HO1—10—3

i L 10 3 3 PHBHRE
' ! ! ! |: 8L 900COX!3Bg<
I-78S5  1@EI-F  -YI-F  #ERIO-R-eee-
g
gooco =M
60
HO1 —_ 02 - 1A — 3
!

PvesTY—%RR



.~

L L S VULOIUE.

crm e peeew g v aavvse aaa

VALY MIMULILULIVILIO @llW gVl vl VUUT

numbers and descriptions in this parts catalog. Your order must
show: @ index numbers, @ code numbers, and 3 quantities
required.

For structural accuracy, we supply certain parts already assem-
bled into larger unit components instead of supplying basic
members individually.

+ Some of the parts are for use in SOOCDA/600CD only and

some are not. Parts of 500CDA/600CD are shown in the
catalog as follows.

(Example)
HO01-10-3 H = Group symbol
01 = Sub - division
HO01-02-1A-3 10 = Parts code
3 = Type of press
1A = Assembly (6 = 600CD, 60

3 =all presses except 900CDX)

The parts which are not exclusive to HAMADA Series but
used in our all other presses (high speed rotary letterpresses,
web offset presses, etc.) are shown as follows.

(Example)
101-366 101 = Hexagon bolt

366 = 6 mm dia. 16 mm long

Parts are listed in the catalog under six groups runing from
feed section to delivery end.

H Group ..... Feed Section

M Group -.... Press Section

R Group ..... Dampening Section
I Group ---.. Ink Section

B Group ----.- Covers

A Group ----- Delivery Section

E Group ..... Electric Section

The exploded views contained in the Catalog will help under-
standing of mechanisms and will be found useful in making

simple repair.

Subject to change without prior notice.

)

Y



3.

NIAV)=ZCRASNTHY ZIMBBR(RIV I, Fv b,
VY r—%) BBIBRIDTEDROICLURBOSKER
UET,
®>T, INSDBRIE, \YEYY-ZERARDEFEBIL,
BHOERGD (BREOHRREHE, + Oty MRERS) (OF
ASNTLSMERBRE RIEZ2BEBH—, BNSBSHITIT
HUFETY,
BSOBFICE>TXDRRIOMUEHNHAT DL DB >T
BY, BOFE, £EDERILZBRELILEDTT,
101 - 366

101 366
! !

- TNAERIU DR 6 mm#ZE < 16mn&

(1£>T 101366 DBWRAIF AR T, RH S,

- REMMMTHEZEDHEETBRTT,)
CNOOMBEBRDES, tHRO—BXREFAP.EBRBL TIH
ATE0.

4. CON=YHHOTE “B0CDA-B0CD” ZHEHEA K U HEHER

ETORBEOCT VT CRBIBRENTHY E T,
Hb‘}l/—j ......... :’RS K gB
MG Jy—T o) R BB
ROW—TF o R BB
R A %= |
AT Jy—"Feeeeeenes B O =
Bﬁ)l/—j ......... HIN—ER
ESI—Feeeerees T S5

5. CON=VHROTL, BERSUIFEIRICLUBRENT

BVEIH S, BHETOBRERERR U H00CDA-600CD 0 X
HWZXL%EBRTS EICRTEERTRCHRICIEDILESE
L&Y,

0. CON=VYHhBROTEZ, FPER<EEIBZHRENDUET,



Bk

8]
m

i

)

A

b
STANDARD STOCK PARTS. NO.

RABFRIE NANT ‘ 9
14 S5FILE [ d
Screw e—Q —--= Screw L
dXx® dxQ
101 — 360 M6 X 10 122 — 006 M3 X 6
101-362 M6 X 12 122-056 M4 X 6
101 — 366 M6 X 16 122 — 058 M4 X 8
101 — 370 M6 X 20 122 - 060 M4 X 10
101 — 372 M6 X 22 122 - 108 M5 X 8
101 — 380 M6 X 30 122 — 110 M5 X 10
101 — 381 M6 X 35 122 - 112 M5 X 12
101 — 382.5 M6 X 40 122 - 115 M5 X 15
101 — 466 M8 X 16 122 - 132 M5 X 40
101 — 470 M8 X 20 122 - 160 M6 X 10
101 — 472 M8 X 22 122 - 165 M6 X 15
101 — 475 M8 X 25 122 — 168 M6 X 18
101 — 480 M8 X 30 122 -172 M6 X 22
101 — 481 M8 X 35 122 — 765 M8 X 15
101 — 487 M8 X 65 122 -770 M8 X 20
101 — 489.5 M8 X 75 122 -775% M8 X 25
101 -5305 M5 X 30
101 — 570 M10 X 30
101 - 571 M10 X 35
101 - 610 M12 X 20
*vv7 [ At .
e (3] |4 N A d
Screw e g — Screw Q—=
dx 2 dx %
117 — 362 M6 X 12 122 — 408 M4 X 18
117 — 365 M6 X 15
117 — 368 M6 X 18
117 - 370 M6 X 20
117 - 375 M6 X 25
117 — 380 M6 X 30
117 - M6 X 55 . o
11;—33? M6 X 85 Fohr [ 4
117 - 412 M4 X 12
117 -415 M4 X 15 Screw )
117 — 465 M8 X 156
117 — 470 M8 X 20 dX®
117 — 482 M8 X 40 111 -314 M3 X 14
117 - 512 M5 X 12 111 - 525 M5 X 25
117 — 520 M5 X 20 111 - 5632 M5 X 40
117 — 522 M5 X 22 111 - 533 M5 X 50
117 — 525 M5 X 25
117 - 530 M5 X 30
117 -570 M10 X 30
117 -574 M10 X 50

RAN
AT @I ld
Screw e—Q-—>
dXx
125 — 606 M3 X 6
125 — 608 M3 X 8
125 — 612 M3 X 12
125 — 615 M3 X 15
125 — 625 M3 X 25
125 — 655 M4 X 5
125 — 656 M4 X 6
125 — 658 M4 X 8
125 — 660 M4 X 10
125 — 662 M4 X 12
125 — 665 M4 X 15
125 — 670 M4 X 20
125 — 672 M4 X 22
125 — 705 M5 X 5
125 — 706 M5 X 6
125 — 708 M5 X 8
125 — 710 M5 X 10
125 — 712 M5 X 12
125 — 715 M5 X 15
125 - 718 M5 X 18
125 — 720 M5 X 20
125 — 722 M5 X 22
125 - 725 M5 X 25
1256 — 730 M5 X 30
125 — 731 M5 X 35
125 — 756 M6 X 6
125 — 758 M6 X 8
125 — 760 M6 X 10
125 — 762 M6 X 12
125 — 765 M6 X 15
125 - 770 M6 X 20
125 — 815 M8 X 15
+F AT - |
Fubn d
Screw — Q=
dXx?®
125 — 110 M4 X 10
125 — 131 M4 X 35



ayyo77vyox

Lock Washer

Set Screw acl Shne Nut d
d x ¢ d
145 — 355 M6 X 5 170 — 103 M3
145 — 356 M6 X 6 170 — 104 M4
145 — 358 M6 X 8 170 — 105 M5
145 — 360 M6 X 10 170 — 106 M6
145 — 362 M6 X 12 170 — 108 M8
145 — 365 M6 X 15 170 — 108.3 M8
145 — 404 M4 X 4 170 - 110 M10-
145 — 406 M4 X 6 170 — 110.3 M10
145 — 410 M4 X 10 170 — 112 M12
145 — 460 M8 X 10
145 — 483 M8 X 45
145 — 505 M5 X 5
145 — 506 M5 X 6
145 — 508 M5 X 8
145 — 510 M5 X 10
145 — 515 M6 X 15
145 — 565 M10 X 15
FO—tv b %5y b ‘
xv  d “
Set Screw e Wing Nut ki d
d X d
140 — 362 M6 X 12 163 — 105 M5
140 — 370 M6 X 20
140 — 470 M8 X 20
FO-—tv b - M2r v b
Set Screw ~L N\ut
d x?Q d X Pitch
141 — 508 M5 X 8 174 — 704 M20 X 1

d
180 — 103 3¢
180 — 104 41 ¢
180 — 105 5¢
180 — 106 6¢
180 — 108 8¢
180 — 110 10¢
180 — 112 12¢
ERT vy §§
d
E-Ring
d
181 —403 3¢
181 — 404 4¢
181 — 405 5¢
181 — 406 6¢
181 — 408 8¢
181 —410 100
181 — 412 12¢
181 — 415 15¢
181 — 419 19¢
F—IN Er
‘ T td
Taper Pin g
d x 2
182 — 146 3¢ X 22
182-150 3¢ X 36
182 — 167 4¢9 X 25
182 — 169 4¢ X 32
182 -171 4¢ X 40



AT TGEY

nE>

d F—Qi

ST IVE d
Fagreminl Ly B
Needle Bearing D

dX D XB

258 — 012

12¢ X189 X 12

SYPN=—FKN —4d

XFPYLJ

Needle Bearing D

-

d X D X B

258 — 232 3/16 X 11/32 X 3/8

258 — 235

1/4 X 7/16 X 7/16

1F2)—-T

Inner Sleeve

e—d—q

i
B

¥

e—— D) ——»

Roll Pin ~— Cotter Pin
d x Q d X Q
183-139 16¢ X 8 183-726 09¢ X 15
183—140, 16¢ X 10 183 — 734 2¢ X 15
183152  2¢ X 14 183-743 16¢ X 10
183 — 153 2¢ X 16 183—-744 14¢ X 12
183-167 25¢ X 14 183-745 1.4¢ X 15
183 -178 3¢ X 6 183—-747 14¢ X 20
183-182 3¢ X 14 183-763 24 X 10
183 — 183 3¢ X 16 183-765 35¢ X 15
183 — 185 3¢ X 20
183 — 186 3¢ X 22
183 — 187 3¢ X 25 A IE d
183 — 200 4¢ X 10
183 — 203 49 X 16
183 — 204 a0 X 18 Flat Washer
183 — 205 4¢ X 20 d
183 — 206 4¢ X 22 184 — 103 32¢
183 — 207 49 X 25 184 — 104 43¢
183 — 208 49 x 28 184 — 105 53¢
183 — 209 4¢ X 32 ¢ 184 — 106 6.4¢
183 — 211 4¢ X 40 184 — 108 84¢
183 — 229 5¢ X 32 184 — 110 105¢
183 — 230 5¢ X 36 184 — 112 13 ¢
184 — 114 15 ¢
HERREE = Tya
& L
Washer = Bushing e —
D d x D x8
180 — 704 200 243-600 50X 79 X5
243 -608 8PX100X8
243-619 12¢X14¢ X 15
243-620 129X 14¢ X 20
243 -633 160X 18X 15
243 -635 16¢0X 189 X 25
243 -645 22¢X25¢ X 15
BMEYY 2 RTYT —d
Chain =N Ql (@
Connecting Link Bearing D— >
axb d X D XB
280-000.2 6.35 X 5.05 250 —001.6 12¢pX28¢X8
280—005.2 12.7 X 9.5 250 — 125.6 5¢X16¢ X5
250 — 126.6 5¢X19¢ X6
250 — 127.6 70X22¢ X7

258 — 2569
258 — 271

d X D X B

8P X 12¢ X 12.
120X 15¢ X 22.

5
5

oyry

O-Ring

324 — 306
324 - 310
324 - 622






C1001

NOP-Side Frame




Feed Section

Paper Table and Elevator C1i001
":I?)Fx Parts No. Description Remarks Units
per Assy

01 H12-38-3 Side Blower Nozzle 2
02 H1247-1A-3 Side Blower Nozzle Bracket 2
03 H1245-3 Side Blower Nozzle Bracket Spring 2
04 H09-13-6 Elevator Sprocket Shaft 1
05 H09-14-3 Elevator Sprocket 2
| 06| 183-209 Roll Pin 2
07 H09-22-3 Elevator Chain Guard No-Operator-Side 1
|08 H09-19-3 Elevator Chain Guard Operator-Side 1
09 H09-25-3 Elevator Chain Stop 2
10 H12-24-1A-3 Paper Magazine Head Guide Angle OPS 1
1 H12-25-1A-3 Paper Magazine Head Guide Angle NOPS 1
12 H12-33-3 Head Guide Angle Locking Block 2
13 H12-34-01-3 Eccentric Shoulder Nut for Angle Lock 2
14 H12-17-1A-3 Elevator Guide Channel " OPS 1
15 H12-18-1A-3 Elevator Guide Channel NOPS 1
16 101-362 Screw 6
17 180-106 Lock Washer 6
18 H12-29-6 ‘Magazine Head Angle Lock Shaft 1
19 H12-31-3 Magazine Head Angle Lock Shaft Lever 1
20 H12-30-3 Magazine Head Angle Lock Lever Knob 1
21 H12-32-3 Lock Lever Catch 1
22 H1248-3 Lock Lever Catch Bracket 1
23 H12-01-6 Paper Table 1
24 H12-05-01-3 Paper Table Bracket (For 600CD) OPS 2
25 H12-06-01-3 Paper Table Bracket (For 600CD) NOPS 1
26 180-105 Lock Washer 4
27 H12-15-3 Screw 2
28 H12-16-3 Washer 2
29 163-105 Wing Nut 2
30 H12-02-6 Paper Table Tie Rod 1
31 180-104 Lock Washer 2
32 H12-10-01-3 Elevator Guide Roller Stud 4
33. H12-13-3 Elevator Guide Roller 4
34 180-110 Lock Washer 6
35 170-110 Nut 6
36 H12-07-01-3 Chain Lock Stud 2
37 H09-27-3 Elevator Chain Connecting Eyelet 2
38 H09-28-3 Elevator Chain 2
39 H12-05-3 Paper Table Bracket (For 500CDA) OPS 1
40 H12-06-3 Paper Table Bracket (For 500CDA) NOPS 1
a1 H12-19-3 Elevator Stop Pin 2
42 181405 E-Ring 2
43 125658 Screw 2
44 180-103 Lock Washer 2
45 125-608 Screw 2
46 H13-51-03-3 Blower Hose =400 mm 2
47 122-165 Screw 2
48 H09-29-1A-3 Elevator Chain Weight Assy 2




C1002

NOP - Side

OP—-Side

— 10—



Feed Section

Feeder Frame and Paper Guide C1002
"‘L?g_ Parts No. Description Remarks a"'m
01 125-718 Screw 4
0?2 180-105 Lock Washer 5
03 H11-38-03-3 Tail Guide Support Arm 600CD Metric NOPS 1
04 H11-38-01-3 Tail Guide Support Arm 500CDA Metric NOPS 1
05 H11-39-3 Bumper for Guide Support Arm 2
06 H11-34-3 Thumb Screw *500CDA =3 *5
07 H11-42-3 Mounting Bracket 2
08 H11-41-1B-3 Tail Side Guide *2
09 H11-47-1A-3 Tail Guide Assy 2
10 H11-51-3 Tail Guide Spring 4
1 HO01-26-3 Frame Spacer 4
12 H11-44-3 Tail Guide for Short Stock 1
13 H11-40-6 Guide Support Cross Bar * 500CDA =1 *2
14 H11-45-3 Thumb Screw * 500CDA =2 x4
15 H11-41-1A-3 Tail Side Guide * 500CDA =1 OPS *2
16 H11-35-03-3 Tail Guide Support Arm 600CD Metric OPS 1
17 H11-35-01-3 Tail Guide Support Arm 500CDA Metric OPS 1
18 HO01-15-01-6 Feeder Frame Top Spreader 1
19 125-708 Screw 1
20 H16-06-3 Release Lever Spring 1
21 H36-01-3 Release Lever Mounting Block 1
22 180-108 Lock Washer 6
23 117-470 Screw 4
24 125-725 Screw 2
25 H36-03-1A-3 Release Lever 1
26 H36-02-3 Shoulder Screw 2
27 170-106 Nut 2
28 180-106 Lock Washer 2
29 180-104 Lock Washer 4
30 125-662 Screw 4
31 H01-01-1D-3 Feeder Side Frame OPS 1
32 H16-08-3 Feeder Control Handle 1
33 H16-09-3 Feeder Control Knob 1
34 H16-03-1A-3 Feeder Control Lever 1
35 H01-15-02-6 Feeder Frame Top Spreader 1
36 181-406 E-Ring 1
37 184-108 Flat Washer 1
38 CK05-33 Sheet Separator Bracket 4
39 H11-25-3 Sheet Separator 4
40 184-104 Flat Washer 2
a1 125-655 Screw 2
42 HO01-18-01-6 Scaled Cross Bar Metric 1
43
a4 H01-04-1C-3 Feeder Frame NOPS 1
a5 HO01-16-01-6 Feeder Frame Base Spreader 1
46 101-480 Screw - Nozzle 6
47 170-108 Nutler Frame Base Spreader 6
48 HO01-08-3 Pilot Shaft Bushing Included in 31, 44 2
49 H01-10-3 Bushing Included in 31, 44 2
50 H16-08-1A-3 Feeder Control Lever Assy (32~ 34) 1
51

52




C1003

(02~08,40,l8,19
21,22,24,25

—12-—



Double (heet Detector :603
";‘“?fx Parts No. Description Remarks :‘:.':“’A“y
01 H01-15-02-6 Feeder Frame Top Spreader 1
02 H04-01-3 Micrometer Bracket 1
03 H04-05-3 Micrometer Control Knob 1
04 HO04-57-3 Crick Stop for Micrometer Control Knob 1
05 180-104 Lock Washer 8
06 125656 Screw 5
07 H04-18-3 Sensing Bracket Guide Plate 2
08 125-606 Screw 4
09 180-103 Lock Washer 2
10 170-103 Nut 3
1 H04-20-1B-3 Top Micrometer Switch Cover 1
12 H04-32-3 Bushing 1
13 H04-64-01-3 Lock Nut 1
14 H24-01-3 Micrometer Switch Electrical Lead 1
15 H04-25-3 Micrometer Switch Shield 1
16 E10-02-3 Micrometer Switch 1
17 H04-24-3 Lower Micrometer Switch Shield 1
18 170-106 Nut 1
19 H04-02-3 Sensing Foot Bracket 1
20 H04-21-3 Screw 2
21 H04-03-3 Screw 1
22 H04-09-3 Adjustment Stem Spring 1
23 G03-26-3 Screw 1
24 HO04-06-3 Micrometer Adjusting Stem 1
25 180-106 Lock Washer 1
26 H04-12-3 Detector Side Plate 2
27 170-104 Nut 7
28 HO04-13-3 Detector Side Plate Spreader 2
29 HO04-15-3 Detector Side Plate Spreader 1
30 258-235 Guide Roller Needle Brg. B47 1
31 HO04-27-3 Harness 1
32 125-662 Screw 1
33 H04-20-1C-3 Micrometer Switch Assy with Box and Lead (09~ 17, 20) 1
34 HO04-01-1A-3 Detector Assy (02~08, 10, 18, 19, 21, 22, 24, 25) 1

- 13—







Feed Section

(Suction Foot) C1004
":I?.fx Parts No. Description Remarks 'l;li’:'i‘sAssv
01 181408 E-Ring 1
02 H05-08-3 Flat Washer 1
03 HO07-20-3 Sector Cam Drive Link 1
04 H05-04-01-3 Sector Cam Drive Link Pivot Stud 1
05 181406 E-Ring 1
06 184-108 Flat Washer 1
07 180-106 Lock Washer 1
08 170-106 Nut 1
09 HO05-16-3 Suction Frame Arm Tension Spring 1
10 H05-23-3 Pin for Tension Spring 1
n HO05-17-1A-3 Cam Follower with Eccentric Stud 1
12 H05-22-3 Pin For Tension Spring 1
13 181404 E-Ring Included in 11 4
14 HO05-14-3 Operating Arm for Suction Foot 1
15 182-169 Taper Pin 3
16 . | 170-105 Nut Included in 11 5
17 180-105 Lock Washer Included in 11 6
18 H05-09-01-3 Sector Cam Stud 1
19 HO01-08-3 Pilot Shaft Bushing OPS 2
20 125-720 Screw 2
21 HO05-54-3 Forward Movement Control Bracket 1
22 HO05-03-3 Bushing Included in 39 1
23 140-370 Adjustable Stop 1
24 H05-57-3 Guide Block 1
25 H05-29-01-3 Tension Spring 1
26 H05-36-6 Suction Frame Pilot Shaft 1
27 HO05-28-1A-3 Pilot Shaft Bracket OPS 1
28 H05-50-01-3 Suction Foot On-Off Valve 4
29 H0547-02-3 Suction Foot Bracket OPS 1
30 184-106 Flat Washer 2
31 324-310 Suction Foot Grommet O-Ring 8
32 H0549-01-3 Suction Foot 4
33 324-306 Valve Grommet O-Ring 4
34 H05-52-3 Lock Screw for Suction Foot Bracket 4
35 H0547-01-3 Suction Foot Bracket NOPS 3
36 H05-49-03-3 Rubber Suction Foot for Heavy Stock 4
37 H05-49-02-3 Rubber Suction Foot Stem 4
38 H05-26-3 Shaft Bracket NOPS 1
39 HO05-01-1B-3 Sector Cam With Bushing 1
40 125-731 Suction Cut-Off Adjusting Screw 1
a H05-35-3 Rubber Bumper 1
42 H05-31-01-3 Suction Timing Valve Operating Arm 1
43 H14-34-01-3 Pivot Stud for Alternate Feed Drive Link 1.
44 182-150 Taper Pin 1
45 180-108 Lock Washer 1
46 H05-37-1A-3 Forward Movement Control Arm 1
47 HO05-41-3 Roller for Forward Control Stop 1
48 250-125.6 Guide Roller Ball Bearing 1
49 184-105 Flat Washer Included in 11 2
50 H0542-3 Guide Roller Stud 1
51 HO05-53-6 Suction Pivot Shaft 1
52 170-108 Nut 1
53 H05-47-0D-3 Suction Foot Bracket (13, 28, 30, 31, 33, 35) NOPS 1
54 HO05-47-0E-3 Suction Foot Bracket Assy (13, 28 ~31, 33) OPS 1
55 H05-14-1A-3 Operating Arm Assy (11,12, 14,16, 17) 1
56 H05-37-1C-3 Forward Movement Control Arm Assy 1
57 125-718 Screw 1
58 125-725 Screw 1
59 182-148 Taper Pin 1
60 HO05-17--3 Eccentric Stud 1
61 258-610 " Cam Follow 1
62 HO0741-3 Sector Cam Drive Link for 500CDA 1




C1005

NOP- Side

— 16—



Feed Section

(Height Control} C 005
“I‘V%E Parts No. Description Remarks 3:"2”
01 170-106 Nut - 2
02 180-106 Lock Washer 2
03 125-712 Screw 7
04 180-105 Lock Washer 5
05 170-105 Nut 5
06 H03-35-3 Return Detent Spring 1
07 Hu3-15-3 Stud 1
[ o8 H03-13-1A-3 Deflection Plate Return Detent 1
09 181-404 E-Ring 4
10 H03-40-3 Adjustment Bolt 2
n H03-20-3 Deflection Plate Return Spring 1
12 170-108 Nut 2
13 H03-05-1A-6 Deflector Plate 1
14 H03-01-6 Guide Plate 1
15 H03-04-3 Lock Washer 3
16 H06-16-02-3 Height Control Arm Lever Spring 1
17 H06-15-01-3 Height Control Arm Lever Drive Collar 1
18 H06-09-3 Stud 1
19 H06-13-1A-3 Height Control Lever 1
20 184-105 Flat Washer 3
21 HO07-27-1A-3 Height Control Drive Lever 1
22 184-106 Flat Washer 1
23 H06-20-1A-3 Height Control Drive Lever 1
24 H06-17-3 Screw 1
25 H06-26-02-3 Height Control Intermediate Lever 1
26 H06-28-3 Height Control Adjusting Swivel Pin 1
27 181406 E-Ring 1
28 H06-32-3 Adjusting Knob Guide Block 1
29 H06-30-3 Adjusting Knob Guide Block Swivel Pin 1
30 H06-31-3 Spring 1
31 H06-29-1A-3 Adjusting Knob for Height Control 1
32 H06-01-6 Height Control Bar 1
33 H06-08-3 Height Control Bar Connecting Link 1
34 H06-04-3 Spacing Collar 1
35 HO06-05-3 Pivot Pin 1
36 HO03-21-3 Eccentric Deflection Plate Leveling Pin 1
37 170-104 Nut 5
38 180-104 Lock Washer 1
39 184-104 Flat Washer 4
40 122-060 Screw 4
41 E09-02-02-3 Solenoid 100V 1
42 E09-02-03-3 Solenoid 110V 1
43 E09-02-04-3 Solenoid 120v 1
44 E09-02-05-3 Solenoid 200V 1
45 E09-02-06-3 Solenoid 220V 1
46 E09-02-07-3 Solenoid 230V 1
47 E09-02-08-3 Solenoid 240V 1
48 E09-02-09-3 Solenoid 380V 1
49 E09-02-10-3 Solenoid 440V 1
50 HO03-24-3 Deflector Drive Link 1
51 HO03-36-3 Collar p)
52 H03-37-3 Pin 1
53 183-744 Cotter Pin 2

177




C1006

48 (35~38)
49 (04,05,39,48)

—18 —



Feed Section

(Feed Roller) C1006
":‘?fx Parts No. Description Remarks :«::'it;ssv
01 H05-31-01-3 Suction Timing Valve Operating Arm ) 1
02 H14-34-01-3 Alternate Feed Drive Link Stud 1
03 H14-20-3 Alternate Feed Drive Link 1
04 184-106 Flat Washer 8
05 181404 E-Ring 5
06 H14-06-0A-3 Alternate Feed Cam 1
07 H14-21-3 Alternate Feed Drive Connecting Link 1
08 H14-23-3 Adjustable Lock Link 1
09 125-706 Screw 2
10 H14-01-0A-3 Alternate Feed Bracket 1
1 181403 E-Ring 2
12 H14-11-0A-3 Detent Pawl (and Drive Pawl) 1
13 180-105 Lock Washer 1
14 125-712 Screw 4
15 H14-28-3 Hair Spring 1
16 H14-12-3 Detent Pawl Spring 1
17 H14-09-0B-3 Alternate Feed Operating Arm 1
18 5201-05082 Bushing Included in 17 1
19 184-110 Flat Washer 1
20 181408 E-Ring 1
21 H02-26-1A-3 Idler Sprocket Bracket 1
22 125-760 Screw 1
23 H02-23-1A-3 Idler Sprocket 1
24 H02-15-1A-3 Tape Roller Pulley 600 For 500CDA 1
25 H02-01-1A-6 Lower Pullout Roller 1
26 H02-03-1A-6 Forwarding Roller 1
27 HO02-06-1A-6 1st Tape Roller 1
28 H02-08-1A-3 Roller Bearing with Case S
29 H02-20-3 Pullout Roller Drive Sprocket 1
30 H02-22-1A-3 Pullout Roller Drive Chain (280-000) 1
31 H02-18-3 Forwarding Roller Drive Sprocket 1
32 145-358 Set Screw 3
33 H02-15-1B-3 Tape Roller Pulley 65¢ For 600CD 1
34 125-758 Screw 2
35 170-106 Nut 1
36 180-106 Lock Washer 1
37 HO02-31-3 Idle Pulley Bracket 1
38 H02-33-3 Idle Pulley Shaft 1
39 H02-37-1A-3 Feeder Drive Belt Tension Idle Pulley 1
40 125-656 Screw 5
a1 H01-21-3 Retaining Washer 5
42 H02-10-3 Forwarding Roller Bracket 1
43 258-012 Needle Bearing (H02-11-3) 1
44 HQ2-14-3 Forwarding Roller Bearing Cap 1
45 HO02-10-1A-3 Forwarding Roller Bracket Assy (42, 43, 44) 1
46 258-271 Inner Sleeve Included in 25 ~27 5
a7 258-259 Inner Sleeve Included in 26 OPS 1
48 H02-31-0A-3 Idle Pulley Bracket Assy (35 ~38) 1
49 HO02-31-1A-3 Idler Pulley Assy (04, 05, 39, 48) 1
50 H02-23-1B-3 Idler Sprocket Assy (04, 05, 21,23) 1
51 280-000.2 Link Included in 30 1

- 19—



C1007

OP- Side Frame 5

—20-—



Feed Section

(Paper Table Elevator Drive Section) C1007
":‘%Fx Parts No. Description Remarks :’;'t;“y
01 HO05-01-1B-3 Sector Cam with Bushing 1
02 H05-09-01-3 Sector Cam Pivot Stud 1
03 HO07-27-1A-3 Raising Control Drive Lever 1
04 H05-04-01-3 Sector Cam Drive Link Pivot Stud 1
05 181408 E-Ring 1
06 H05-08-3 Flat Washer 1
07 H07-20-3 Sector Cam Drive Link 1
08 H07-21-3 Eccentric Adjustment Screw for Sector Cam Drive Link 1
09 180-106 Lock Washer 7
10 170-106 Nut 5
1 H07-13-3 Shoulder Screw for Feeder Drive Arm 1
12 H07-16-3 Flanged Bushing 1
13 H07-07-1B-3 Feeder Operating Lever with Bushing 1
14 181406 E-Ring 3
15 184-108 Flat Washer 2
16 181410 E-Ring 3
17 184-112 Flat Washer 3
18 HQ7-09-3 Pivot Stud for Feeder Operating Lever 1
19 HO07-34-01-3 Eccentric Screw for Ratchet Link 1
20 HO07-37-3 Elevator Ratchet Drive Link 1
21 180-110 Lock Washer 3
22 170-110 Nut 3
23 HO07-29-3 Raising Control Drive Lever Spring 1
24 HO07-30-3 Eccentric Stud for Detent Pawl 1
25 180-105 Lock Washer 5
26 HO08-23-1A-3 Elevator Detent Pawl 1
27 181404 E-Ring 1
28 HO08-28-3 Detent Pawl Spring 1
29 H08-29-3 Detent Pawl Pivot Stud 1
30 HO08-37-1A-3 Ratchet Release Lever 1
31 H08-39-01-3 Ratchet Release Lever Handle 1
32 H08-01-3 Ratchet Stud 1
33 4206-08036 Spring Pin 1
34 170-105 Nut 3
35 H07-24-3 Plate 1
36 125-708 Screw 3
37 H08-05-3 Combination Gear Stud 1
38 HO08-45-1A-3 Combination Gear 1
39 H07-08-3 Qiless Bushing Included in 13 1
40 H0841-3 Release Lever Pivot Stud 1
a1 HO08-33-3 Bumper 1
42 H08-10-1B-3 Ratchet Drive Link Guide Arm 1
43 HO08-12-2A-3 Ratchet Pawl Drive Lever 1
a4 HO08-18-1A-3 Drive Pawl 1
45 H08-44-3 Elevator Ratchet Gear 1
46 183-745 Cotter Pin N
47 H09-16-1A-3 Elevator Hand Crank 1
48 H09-01-3 Intermediate Elevator Gear 1
49 H09-02-3 Pilot Screw 2
50 H09-03-3 Bevel Gear 1
51 183-206 Roll Pin 1
52 H09-08-3 Worm Gear 1
53 182-171 Taper Pin 1
54 H09-06-3 Worm 1
55 183-205 Roll Pin 1
56 H09-05-3 Worm Shaft 1
57 H09-10-3 Worm Bracket 1
58 125-770 Screw 2
59 H09-13-6 Elevator Sprocket Shaft 1
60 H07-01-1B-3 Feeder Drive Arm with Bushing 1
61 H07-04-3 Feeder Drive Arm Stud 1
62 H07-39-01-3 Jogger Lever Cam 1
63 H07-38-3 Jogger Lever Cam Drive Link 1
64 H0740-3 Adjustment Lock Plate 1
65 HO08-13-3 Drive Pawl Spring 1
66 HO08-21-3 Drive Pawl Collar 1
67 H01-10-3 Qiless Metal 2
68 H08-37-1B-3 Rel Lever Assy (25, 30, 31, 34) 1
69 H08-16-3 Bushing Included in 42,43 2
70 HO05-03-3 Bushing Included in 60 1
71 H09-03-1A-3 “Worm Assy (50, 51,54 ~57) 1




C1008

N
DAL 2,

18 Qo
2‘195'28 P Qi

6

(12,16~20) s
- .

<N ° /
N

—22 —



Feed Section

(Upper Pullout Roller and Skidwheel) Cc1008
lh'fl%E Parts No. Description Remarks xi"m
01 170-106 Nut 2
02 180-106 Lock Washer 2
03 H04-49-3 Upper Pullout Roller Shaft Bracket 2
| 04 181408 E-Ring 2
|05 H04-53-3 Spacing Collar 2
06 HO04-46-6 Upper Pullout Roller Shaft 1
| 07 HO04-47-6 Upper Pullout Roller Pilot Shaft 1
| 08 H11-19-1B-3 Paper Retainer 2=462mm t=0.lmm 3
09 H11-19-1A-3 Paper Retainer £=384mm t=0.1mm 2
10 H11-19-1D-3 Paper Retainer 2=462mm t=0.2mm 3
11 H11-19-1C-3 Paper Retainer 2=384mm t=0.2mm 2
12 H04-39-3 Forwarding Roller Bracket 4
13 HO04-35-1B-3 Upper Pullout Roller with Needle Bearing 2
14 HO04-36-3 Upper Pullout Roller Sleeve 2
15 H04-38-3 Upper Pullout Roller Retainer 2
16 H0440-3 Forwarding Roller Bracket Spreader 2
17 170-104 Nut 8
18 H0445-3 Spacing Collar 4
19 H0443-1A-3 Forwarding Roller For Old Type 2
20 H0442-3 Forwarding Roller Shaft 2
21 183-182 Roll Pin 2
22 180-105 Lock Washer 6
23 125-722 Screw 2
24 H04-61-3 Pullout Roller Pressure Adjusting Stem 2
25 H04-62-3 Pullout Roller Pressure Compressing Spring 2
26 125656 Screw 2
27 180-104 Lock Washer 2
28 H04-57-3 Click Stop for Micrometer Control Knob 2
29 HO04-54-3 Pullout Roller Pressure Adjustment Bracket 2
30 184-106 Flat Washer 2
31 H04-60-3 Pullout Roller Pressure Adjustment Knob 2
32 H11-01-6 Skid Wheel Frame Pilot Shaft 1
33 H11-03-6 Skid Wheel Frame Spreader 1
34 170-110.3 Nut 4
35 125-712 Screw 2
36 140-470 Skidwheel Frame Pilot Pin 2
37 184-108 Flat Washer 2
38 170-108 Nut 2
39 HO07-30-3 Skidwheel Frame Eccentric Leveling Stop Pin 2
40 170-105 Nut 2
41 H11-10-3 Guide Arm Bracket 4
a2 H11-13-3 Skidwheel Bracket Spring 8
43 S$30-05-1A-3 Skid Wheel Bracket Guide Arm 2
44 181404 E-Ring 4
45 243-600 Skid Wheel Bushing Included in 46 4
46 H11-14-1A-3 Skidwheel 4
47 S30-08-1A-3 Skidwheel Arm W/Cut-Out NOPS 1
48 H11-12-3 Skidwheel Bracket 4
49 $30-07-1A-3 Skidwheel Arm W/Cut-Out OPS 1
50 H15-82-1A-3 Brush Bracket 2
51 H15-81-3 Brush 2
52 EH10-12 Thumb Screw 2
53 H15-84-3 Thumb Nut 2
54
55 $30-01-3 Skidwheel Frame 2
56 H04-35-2A-3 Upper Pullout Roller Assy (13 ~15) 2
57 1
58 $30-08-1B-3 Skidwheel Assy (44,46,47) 2
59 S$30-07-1B-3 Skidwheel Assy (44,46,49) 2
60 183-153 Roll Pin Included in 43 2
61 HO04-39-1A-3 Forwarding Roller and Frame Assy (12,16,17,18,19,20) 2
62 H04-43-30-3 Forwarding Roller 2

— 23 —




C1009

75(2627,71,77)
18(26,27,71,72)

%) 78(01,02,05)




Feed Section

Conveyor with Side Guide C1009
lh,‘,l%?x Parts No. Description Remarks g.';i‘;”y

01 181405 E-Ring 5
02 250-126-6 Jogger Cam Follower 1
03 170-105 Nut 6
04 H10-61-3 Jogger Lever Pivot Block 1
05 H10-54-1A-3 Jogger Operating Lever 1
06 H10-52-3 Jogger Drive Bracket 1
07 H10-60-3 Jogger Drive Block 1
08 101470 Screw 2
09 180-108 Lock Washer 2
10 | 170108 Nut n
1 H10-07-01-3 Conveyer Table Support OPS 1
12 125-718 Screw 4
13 180-105 Lock Washer 10
14 125-712 Screw 4
15 125-665 Screw 4
16 H10-06-1A-3 Conveyor Frame OPS 1
17 170-110.3 Nut 1
18 H10-80-1A-3 Takeup Guide Bracket t=0.2 1
19

20 H10-65-6 Guide Adjustment Micro-Control Shaft 1
21 181408 E-Ring 2
22 H10-75-3 Flat Washer 1
23 H10-74-3 Jogger Lever Cam Guide Block 1
24 H10-68-1A-3 Cam Guide Block Bracket 1
25 125662 Screw 4
26 170-104 Nut Included in 18, 19, 68 12
27 180-104 Lock Washer Included in 18, 19, 68 16
28 H10-24-6 Conveyor Table 1
29 H10-42-1A-3 Jogger Side Guide Frame OPS 1
30 H10-45-3 Compression Spring 4
31 H10-39-1A-3 Side Guide Bracket with Bushing (39) OPS 1
32 H10-43-01-3 Adjustment Knob 4
33 H10-90-1A-3 Side Guide Block OPS 1
34 H1091-1A-3 Side Guide Block OPs 1
35 184-106 Flat Washer 2
36 H10-49-6 Side Guide Jogging Drive Shaft 1
37 H10-18-6 Side Guide Stationary Guide Shaft 1
38 H10-92-3 Outer Side Guide Block Bushing Included in 33, 34 4
39 H10-37-3 Side Guide Bracket Bushing Included in 31, 49 4
40 H10-95-3 Compression Spring 4
41 258-259 Journal Sleeve Included in 42 2
42 H10-12-1A-6 2nd Tape Roller 1
43 H10-35-3 Conveyor Tape 7
44 H10-29-6 Tape Guide Cross Bar 1
45 H10-34-3 Tape Guide Spring 7
46 H10-33-3 Tape Guide 7
47 H02-06-1A-6 1st Tape Roller 1
48 H1041-1A-3 Side Guide Frame NOPS 1
49 H10-40-1A-3 Side Guide Bracket with Bushing NOPS 1
50 H10-94-01-3 Guide Lock Idle Screw 2
51 H10-38-3 Guide Lock Screw 2
52 H10-30-3 Tape Guide Bracket 2
53 H10-64-3 Guide Adjustment Micro-Control Knob 1
54 H10-51-3 Jogger Shaft Compression Spring 1
55 184-110 Flat Washer 1
56 H10-85-3 Guide Adjustment Micro-Control Retaining Collar 1
57 183-207 Roll Pin 1
58 H10-89-3 Conveyor Table Support 1
59 H10-87-3 Micro-Control Click Stop 1
60 125-658 Screw 2
61 145483 Screw 2
62 H10-14-1B-3 Flanged Bearing & Case for Second Tape Roller 2
63 H10-96-01-3 Positioning Plate 2
64 H10-11-01-3 Conveyor Table Support NOPS 1
65 H10-05-1A-3 Conveyor Frame NOPS 1
66 H11-69-1A-3 Tape Support Bridge 2
67 H10-93-3 Inner Side Guide Block Bushing Included in 33, 34 4
68 H10-84-1A-3 Takeup Guide Bracket (26,27,71,72) 1
69 H10-39-1B-3 Jogger Side Guide Assy 01, 29~32) OPS 1
70 H10-40-1B-3 Jogger Side Guide Assy NOPS 1

25—




75(2627,71,77)
1 826,27, 71,72)

78(01,02,05)




Feed Section
Conveyor with Side Guide

C1909
""‘%Fx Parts No. Description Remarks lp".':_it’m

71 125-656 Screw Included in 18, 68, 6
72 H10-76-3 Plate Spring Included in 18, 68, 86 t=0.2mm 4
73 H10-21-6 Table Support Spreader 1
74 125-710 Screw 2
75 H10-80-1C-3 Takeup Guide t=0.3 mm 1
76

77 H10-76-01-3 Plate Spring Included in 18, 75 t=0.3 mm 2
78 H10-54-1B-3 Jogger Lever Assy (01, 02, 05) 1
79 H10-68-1B-3 Cam Guide Block Assy 1
80 118-59-1A-3 Snubber 2
81 118-60-3 Nut 2
82 H10-90-1B-3 Side Guide Block NOPS 1
83 H10-91-1B-3 Side Guide Block NOPS 1
84 H11-80-3 Take-up Guide Bracket NOPS 1
85 H11-78-3 Take-up Guide Bracket OPS 1
86 H11-69-1B-3 Take-up Guide Assy HR-10014 ~ NOPS i
87 H11-69-1C-3 Take-up Guide Assy HR-10014 ~ OPS 1
88 125-655 Screw 6

—27 —



62)

(52~54,59,60,




Feed Section

Conveyor with Side Guide c1010
! %I())EX Parts No. Description Remarks ;,;“‘Zssv

o1 H10-65 6 Guide Adjustment Micro Control Shaft 1]
02 181408 E-Ring 2
03 H10-75-3 Flat Washer |
04 H10-74-3 Jogger Lever Cam Guide Block 1
05 H10-68-1A-3 Cam Guide Block Bracket 1
06 125-712 Screw 8
07 170-104 Nut 8
08 180-104 Lock Washer 16
09 H10-24-6 Conveyor Table 1
10 H15-04-1B-3 Jogger Side Guide Plate 1
11 H1045-3 Compression Spring 4
12 H15-01-1A-3 Side Guide Bracket 1
13 H10-43-02-3 Adjustment Knob 2
14 H10-43-01-3 Adjustment Knob 2
15 H15-05-1A-3 Nozzle Bracket OPS 1
16 H15-07-3 Nozzle 2
17 H10-49-6 Side Guide Jogger Drive Shaft 1
18 H10-18-6 Side Guide Stationary Guide Shaft 1
19 H15-12-3 Stopper Plate 2
20 H15-73-01-3 Side Guide Bushing 1
21 H15-08-3 Snubber 2
22 184-106 Flat Washer 2
23 H10-12-1A-6 2nd Tape Roller 1
24 H10-35-3 Conveyor Tape 7
25 181-405 E-Ring 4
26 170-105 Nut [3
27 '125-720 Screw 1
28 H02-06-1A-6 1st Tape Roller 1
29 H15-03-1B-3 Jogger Side Guide Plate 1
30 H15-15-3 Paper Retainer Bracket 1
31 H15-86-3 Paper Retainer 2
32 H15-09-3 Snubber Ring 2
33 180-105 Lock Washer 8
34 H10-64-3 Guide Adjustment Micro Control Knob 1
35 H10-51-3 Jogger Shaft Spring 1
36 184-110 Flat Washer 1
37 H10-85-3 Adjustment Control Retaining Collar 1
38 183-207 Roll Pin 1
39 125-665 Screw 4
40 125-656 Screw 12
41 184-104 Flat Washer 8
42 125-606 Screw 4
a3 170103 Nut 4
a4 145483 Screw 2
45 H11-69-1A-3 Tape Support Bridge 2
46 H10-05-1A-3 Conveyor Frame NOPS 1
47 H10-21-6 Table Support Spreader 1
48 H15-75-3 Spring 2
49 H15-76-3 Screw 2
50 H15-58-1A-3 Air Control Valve Bracket 1
51 H15-61-3 Air Control Valve 1
52 184-114 Flat Washer 4
53 H13-13-3 Spring 2
54 181412 E-Ring 2
55 H15-64-3 Air Control Shaft 1
56 H13-14-3 Control Valve Knob 2
57 145410 Set Screw 2
58 125-710 Screw 2
59 183-211 Roll Pin 2
60 H15-51-3 Vacuum Direction Shaft 1
61 183-203 Roll Pin 2
62 H15-46-0A-3 Vacuum Direction Valve 1
63 H13-53-02-3 Vinyl Hose 2
64 H13-51-04-3 Vinyl Hose 1
65 A04-63-3 Guide Lock Screw 4
66 H13-51-06-3 Vinyl Hose 1
67 H13-51-03-3 Vinyl Hose 1
68 H15-18-3 Paper Retainner Bracket NOPS 1
69 H15-02-1A-3 Side Guide Bracket NOPS 1
70 125-718 Screw 2

—29 -






Feed Section
Conveyor with Side Guide

Cc1010
":I%Fx Parts No. Description Remarks ::.':i':\”y
71 H15-05-1B-3 Nozzle Bracket NOPS 1
72 H15-73-02-3 Side Guide Bushing NOPS 1
73 H13-54-01-3 Hose Band 3
74 H10-68-1B-3 Cam Guide Block Assy 1
75 118-59-1A-3 Snubber )
76 118-60-3 Nut 2
77 H15-58-1B-3 Air Control Assy (06, 33, 50 ~ 55, 59) 1
78 H15-46-1A-3 Vacuum Direction Valve Assy (52 ~54, 59,60, 62) 1
79 H11-80-3 Take-up Guide Bracket OPS 1
80 125-655 Screw 6
81 H10-76-3 Plate Spring t=0.2mm 1
82 H11-78-3 Take-up Guide Bracket NOPS 1
83 H11-69-1B-3 Take-up Guide Assy HR-10014 ~ oPS 1
84 H11-69-1C-3 Take-up Guide Assy HR-10014 ~ NOPS 1

—31—



L

c1011

(12,19,20) 38
112,19,20) 37 44,45,46,62,63,69,70
61 (36,41,51,58)
60 (36,38,51,%8)
53 (36,37.41,51)

52 (36,37,38,51 8,49 ,64,65

381(12.19.20)
38112.19.20) 41(19.20.35)

[ 41419.20.35)

37
(12.19.20)

(12,19,20.56.57)

-

Inlet Filter Bracket Inlet Filter Bracket

Outlet Filter Bracket

Outlet Filter Brac_ket . .
For Chain Derivery For Chute Derivery

NEW TYPE (Hr-s6082~ )

—32—



Pump and Motor C1011
lNr\?g_ Parts No. Description Remarks g;':“y

01 145-362 Set Screw 1
02 B08-07-03-3 Pump Drive Belt 60Hz A42" 1
03 B08-07-01-3 Pump Drive Belt 50Hz A-43" 1
04 B08-03-01-3 Motor Mounting Block 2
05 101-481 Motor Mounting Screw 4
06 101-489.5 Belt Tension Adjusting Screw 1
07 170-108 Nut - 1
08 101-571 Screw 8
09 170-110 Nut 8
10 180-110 Lock Washer 8
1

12 H13-23-01-3 Filter Bracket A 2
13 H13-24-3 Filter Bottle 2
14 H13-28-3 Filter 2
15 H13-25-3 Filter Gasket 2
16 H13-26-3 Filter Retaining Stem 2
17 H13-27-3 Filter Retaining Plate 2
18 163-105 Wing Nut for Filter Retainer 2
19 H13-30-3 Hose Fitting. 2
20 H13-32-1A-3 Joint 2
21 H13-77-3 Ball Bearing 2
22 H13-91-01-3 Rotor Brade 4
23 H13-92-3 Pump Pulley 1
24 H13-97-3 Key for Pump Pulley 1
25 H13-61-01-3 0il Reservoir Bottle Nipple 1
26 H13-57-0A-3 0il Cap 1
27 H13-62-3 Qil Wick =150 1
28 H13-59-3 Qil Reservoir Bottle 1
29 145-365 Set Screw 1
30 H13-72-3 Pump Mounting Block 2
31 H13-19-01-6 Pump Mounting Platform 1
32 180-704 Ring Key 1
33 174-704 Bearing Nut 1
34 H13-60-3 0il Reservoir Washer 1
35 H13-23-0A-3 Filter Bracket for Pull Register 1
36 H13-57-1B-3 Qil Reservoir Assy 1
37 H13-23-1B-3 Outlet Filter Brc Bracket for Push Register for Push Register 1
38 H13-23-1A-3 Inlet Filter Bracket for Pull Register for Pull Register 1
39 101-570 Screw 4
40 H13-98-3 Oil Retainer 1
a1 H13-23-1C-3 Inlet Bracket for Pull 1
42 H13-54-02-3 Hose Clip 1
43 H13-51-03-3 Vinil Hose 1
44 E01-01-3 Pump Drive Motor (110V) Single Phase 1
45 E01-67-3 Pump Drive Motor (200V) ~ HR-10373 3 Phase 1
46 E01-69-3 Pump Drive Motor (220 ~380V) ~ HR-10373 3 Phase 1
47 B25-18-3 Shim 2
48 B08-06-12-3 Pump Drive Motor Pulley 50Hz 1
49 B08-06-11-3 Pump Drive Motor Pulley 60Hz 1
50 B08-02-08-6 Motor Mounting Plaftorm 1
51 H13-75-2A-3 Pump with Pulley 1
52 H13-75-4G-3 Pump Assy (for Chute Derivery) for Push Register 1
53 H13-75-4H-3 Pump Assy (for Chute Derivery) for Pull Register 1
54 E91-08-3 Capacitor Included in 44 250 uF 1
55 E91-10-3 Governor Switch Included in 44 1
56 H19-04-3 Joint 1
57 HC06-05 Hose Fitting 1
58 H19-04-2A-3 Outlet Filter Bracket for Push Register 1
59 184-108 Flat Washer 4
60 H13-75-6B-3 Pump Assy (for Chain Derivery) for Push Register 1
61 H13-75-6A-3 Pump Assy (for Chain Derivery) for Pull Register 1
62 E01-83-3 Pump Drive Motor (200V) HR-10374 ~ 3 Phase 1
63 E01-85-3 Pump Drive Motor (100V/200V) HR-10267 ~ Single Phase 1
64 B08-06-13-3 Pump Drive Motor Pulley HR-10374 ~ 3 Phase 60Hz (200V) 1
65 B08-06-14-3 Pump Drive Motor Pulley HR-10374 ~ 3 Phase 50Hz (200V) 1
66 101-375 Screw HR-10374 ~ 4
67 184-106 Flat Washer HR-10374 ~ 4
68 B08-03-31-3 Motor Mounting Block HR-10374 ~ 2
69 E01-87-3 Pump Drive Motor (120V/240V) HR-10266 ~ Single Phase 1
70 E01-89-3 Pump Drive Motor (220V/380V) HR-10374 3 Phase 1
7 E91-11-3 Governor Switch Included in 63, 69 1
72 E91-13-3 Capacitor Included in 63, 69 i

22




C1012

49
(3.19,24 < 3,34)

— 34—



Air Piping and Control Valve Cc1012
'%DOFX Parts No. Description Remarks :‘:::BA“Y

01 H05-62-0C-3 Suction Timing Valve 1
02 H14-33-01-3 Suction Timing Valve Cover Arm 1
03 H05-72-01-3 Suction Timing Valve Cover 1
04 181403 E-Ring 1
05 H05-68-3 Tension Spring 1
06 183-183 Roll Pin 1
07 170-103 Nut 1
08 H14-32-3 Alternate Feed Engagement Knob 1
09 181-404 E-Ring 3
10 H05-74-1A-3 Release Valve Bracket 1
1 HO05-83-3 Rel Lever Spring 1
12 HO05-79-3 Pivot Pin 1
13 180-105 Lock Washer

14 170-105 Nut 5
15 HO05-35-3 Bumper 1
16 125-722 Screw 1
17 H14-31-3 Engagement Stem Spring 1
18 H14-29-3 Engagement Stem 1
19 125-712 Screw 1
20 H14-24-0A-3 Alternate Feed Operating Lever 1
21 184-104 Flat Washer 1
22 125-665 Screw 1
23 HO05-73-02-3 Pin 1
24 183-211 Roll Pin 2
25 184-114 Flat Washer 6
26 H18-26-3 Air Control Lid 1
27 125-708 Screw 4
28 H13-13-3 Spring 2
29 181412 E-Ring 2
30 H13-08-02-3 Air Control Shaft 2
31 H13-04-1A-3 Air Control Valve Bracket 1
32 180-106 Lock Washer 2
33 125-762 Screw 2
34 H18-36-0A-3 Air Control 1
35 H05-84-3 Spring Hook 1
36 H13-51-01-3 Connection Hose 9¢ 2=300 mm 1
37 H13-51-03-3 Forward Blower Hose 9¢ £=400 mm 2
38 H13-54-01-3 Hose Retainer 11
39 H13-51-05-3 Suction Foot Hose 9¢ 2=500 mm 1
40 H13-52-01-3 Blower Hose 10¢ 2=400 mm 4
4 H13-52-02-3 Hose 100 2=1000mm 1
42 H1847-01-3 Hose 10¢ £=300 mm 3
43 125-715 Screw 2
a4 H1346-01-3 Hose Joint 1
45 H1347-3 Hose Band 2
46 H13-14-3 Air Control Shaft Knob 2
47 145410 Set Screw 2
48 125-710 Screw 2
49 H18-36-1B-3 Air Control Assy (13,19, 24 ~ 31, 34) 1
50 H05-62-1B-3 Suction Timing Valve Assy (1~8,17,18,21 ~23) 1
51 170-104 Nut i 1




C1013

NOP-Side 22 2120 04

— 36—



Press Section

Printing Frame and Paper Feed Plate ciMn
";'“?fx Parts No. Description Remarks :;’."ritsA“y
01 M01-03-01-6 Cross Frame . 1
02 M04-57-016 Paper Feed Plate Metric 1
03
04 122-110 Screw 6
05 M01-02-3 Printing Head Frame NOPS 1
06 MO01-16-6 Bar Spreader 1
07 125-712 Screw NOPS 3
08 180-105 Lock Washer 2
09 M05-45-3 Mounting Plate 1
10 M0543-3 Delivery Timing Bracket 1
1 117-520 Screw 2
12 170-105 Nut 2
13 M04-75-1A-3 Detector Control Bracket 1
14 M05-01-6 Main Drive Shaft 1
15 MO05-49-0A-3 Delivery Timing Lever 1
16 MO05-50-1A-3 Cam Follower 1
17 M05-48-01-3 Shoulder Screw 1
18 MO05-55-3 Pivot Pin 1
19 183-747 Cotter Pin 1
20 101470 Screw 1
21 MO01-24-3 Guide Plate 2
22 MO01-23-3 Compression Spring 2
23 180-108 Lock Washer 1
24 170-108 Nut 1
25 M05-04-3 Main Drive Gear 1
26 182-167 Taper Pin 1
27 M01-09-6 Top Spreader 1
28 M01-11-01-3 Top Spreader Screw NOPS 1
29 MO01-12-6 Bottom Spreader 1
30 A01-05-3 Screw 1
31 101-370 Screw 1
32 A17-18-3 Main Drive Shaft Bushing NOPS 2
33 101-380 Screw 3
34 180-106 Lock Washer 3
35 180-110 Lock Washer 1
36 M03-24-3 Inside Bearing Retainer 1
37 243-608 Bushing Included in 15 1
38 250-126.6 Bearing 1
‘39 M05-49-1C-3 Delivery Timing Lever Assy 1
40 125-710 Screw OPS 1




Cc1014

67 (O~1l6.19,63,65)

— 38 —



Press Section

Lower Feed Roller and Hand Wheel Cc1614
":\I%Fx Parts No. Description Remarks :"'::_i':\“y
01 M04-44-1A-3 Sheet Detector Finger 1
02 MO04-37-3 Pilot Screw 2
03 145-505 Set Screw 2
04 M04-62-1A-3 Detector Control Arm 1
05 M04-34-6 Sheet Detector Shaft 1
06 258-232 Cam Roller 1
07 A52-47-3 Flat Washer 1
08 183-744 Cotter Pin 3
09 118-70-3 Cam Roller Pin 1
10 180-104 Lock Washer 1
1 170-104 Nut 2
12 MO04-36-3 Twist Spring 1
13 M04-46-3 Collar 1
14 M0442-3 Detent Pawl 1
15 M04-38-3 Detent Pawl Bracket 1
16 125-672 'Adjustment Screw 1
17 CK02-33 Detent Pawl Stop 1
18 125656 Screw 2
19 M04-43-3 Pawl Spring 1
20 M04-26-1A-6 Head Stop Shaft and Finger 1
21 183-152 Roll Pin 1
22 MO04-32-3 Twist Spring 1
23 MO04-30-3 Headstop Operating Cam 1
24 MO04-33-3 Headstop Bushing NOPS 1
25 M04-56-3 Lower Feed Roller Bushing NOPS 1
26 MO04-53-3 Lower Feed Roller Drive Gear Included in 28 1
27 M0542-1A-3 Combination Gear 1
28 M04-51-1A-6 Lower Feed Roller with Gear 1
29 M05-39-02-3 Combination Gear Stud 1
30 MO05-33-3 Timing Drive Gear 1
31 M05-28-6 Timing Shaft 1
32 MO05-3101-3 Delivery Timing Cam 1
33 101-362 Screw 1
34 M04-71-1A-3 Detector Timing Cam Hub 1
35 M04-61-3 Detector Timing Cam 1
36 181-419 E-Ring 1
37 M04-79-01-3 Screw 1
38 MO04-81-3 Compression Spring 1
39 MO04-82-3 Upper Brake Shoe 1
40 MO04-83-3 Lower Brake Shoe 1
aM MO04-84-3 Brake Band 1
42 183-725 Cotter Pin 1
43 M05-37-3 Collar 1
44 MO01-10-01-3 Top Spreader Screw OPS 1
45 M05-03-3 Main Drive Shaft Bushing OPS 1
46 HO01-21-3 Retaining Washer 3
47 MO01-31-3 Spacing Collar 1
48 181412 E-Ring 1
49 EMO04-67 Lower Feed Roller Eccentric Bushing 1
50 M05-35-3 Feeder Crank 1
51 145460 Set Screw 3
52 101-381 Screw 3
53 180-106 Lock Washer 3
54 M05-08-1B-3 Hand Wheel 1
55 MO05-10-3 Pilot Screw 1
56 117-530 Screw 2
57 MO01-21-3 Connecting Stud Pin 1
58 M01-08-3 Screw 1
59 170-108.3 Nut 1
60 145-515 Set Screw 2
61 A01-14-3 Screw 1
62 183-208 Roll Pin 1
63 125-708 Screw 1
64 MO04-26-1B-6 Head Stop Assy (20 ~23) 1
65 183-747 Cotter Pin 1
66 243-619 Oilless Bushing Included in 27 1
67 M04-34-2B-6 Sheet Detector Finger Assy (01~16,19,63,67) 1
68 117-408 Screw 1
69 180-105 Lock Washer 1

— 39—



C1015

OP-Side

63(09.!2.46’\'50
52~ 62,66

(09.22.23.3 | )
36.37,39 41

_ 40—



Impression Cam and Upper Feed Roller

C1015
";‘“%Fx Parts No. Description Remarks 3;"28”
01 M01-01-3 Printing Head Frame OPS 1
02 M03-24-3 Inside Bearing Retainer OPS 2
03 122-110 Screw 6
04 M03-26-3 Qutside Bearing Retainer OPS 1
05 M03-31-1A-3 Counter Operating Lever 1
06 M03-32-3 Fiber Spacer 1
07 M03-28-3 Impression Cam 1
08 125-762 Screw 2
09 184-106 Flat Washer 2
10 118-17-3 Shoulder Screw 1
11 MO03-35-3 Counter Bracket 1
12 180-106 Lock Washer 2
13 MO03-38-1A-3 Counter Assy 1
14 125-612 Screw 4
15 184-103 Washer 4
16 170-103 Nut 5
17 M03-34-3 Counter Lever Spring 1
18 118-60-3 Nut 1
19 M02-59-3 Adjustable Latch 1
20 M22-45-1D-3 Impression Lever 1
21 181406 E-Ring 1
22 183-140 Roll Pin 1
23 M02-40-3 Impression Control Knob 1
24 M02-57-01-3 Impression Cam Follower 1
25 M02-55-01-3 Impression Cam Follower Shaft 1
26 184-105 Flat Washer 1
27 M02-62-01-3 Impression Lever Stud 1
28 180-108 Lock Washer 1
29 170-108 Nut 1
30 M02-67-3 Impression Lever Spring 1
31 M02-49-3 Impression Drive Link 1
32 180-105 Lock Washer 1
33 101-466 Screw 1
34 184-108 Flat Washer 1
35 M0245-3 Scale Pointer 1
36 M0242-3 Adjustment Sector 1
37 M0243-3 Screw 1
38 170-105 Nut 1
39 M02-48-3 Straight Pin 1
40 M02-39-3 Adjustment Worm 1
a1 M02-36-1B-3 Impression Adjustment Bracket 1
42 122-115 Screw 3
43 M02-30-3 Impression Cylinder Shaft Bushing OPS 1
a4 117-375 Screw 2
45 M02-68-02-3 Impression Gripper Operating Cam 1
46 M04-01-6 Upper Feed Roller Frame 1
47 MO04-21-3 Tension Spring 1
48 M04-03-1A-6 Upper Feed Roller with Bearing 1
49 145406 Set Screw 2
50 M04-05-3 Upper Feed Roller Pilot Pin 2
51 M04-22-3 Upper Feed Roller Frame Pivot Pin OPS 1
52 M04-17-3 Adjustment Screw 1
53 250-126-6 Cam Band Follower 1
54 M04-12-3 Follower Shaft 1
55 M04-09-01-3 Upper Feed Roller Operating Arm 1
56 125-665 Adjustment Screw 1
57 170-104 Nut 1
58 M04-19-3 Adjustment Knob 1
59 MO04-20-3 Click Stop 1
60 M04-18-3 Compression Spring 1
61 M04-06-3 Upper Feed Roller Frame Pivot Pin NOPS 1
62 M04-08-1A-3 Headstop Operating Lever 1
63 M04-01-1B-6 Upper Feed Roller Assy (09, 12,46~50, 52~62, 66) 1
64 M22-45-1E-3 Impression Lever Assy (18~20, 24~26) 1
65 M02-36-1C-3 Impression Adjustment Sector Assy 1
66 170-106 Nut 1
67 101-362 Screw 1
68 M04-24-3 Upper Feed Roller Frame Bushing NOPS 1
69 125-710 Screw 1
70 125-672 Screw 1
71 M04-98-3 Lock Nut 1
72 125-712 Screw 1
73 M11-25-3 Printing Head Frame for Handwheel Stop System OPS 1




C1016

a7 20,22,23,26,27, 29,
31 ~ 34,38,40,43

20,22,23,26,27,29
4831~ "33,3742.43,45
45 (zo.zz.za.zs.z-r. 29
31~ 33,36,41,43,45

50 (20.22.23.26.27.29 )
31" 3335,39,41,43

_4 -



~—

Press Section

Clutch and Drive Pully C1016
":"%Fx Parts No. Description Remarks ::”:_'t;”y
01 MO01-02-3 Printing Head Frame NOPS 1
02 MO01-21-3 Connecting Stud 2
03 M03-22-3 Bearing Cover NOPS 1
04 125-708 Screw 3
05 M05-66-0A-3 Main Drive Shaft Bushing Bracket 1
06 117-368 Screw 3
07 M05-29-3 Timing Shaft Bushing NOPS 1
08 HO01-21-3 Retaining Washer 4
09 125-656 Screw 1
10 M05-74-01-3 Main Drive Pulley 1
1 MO02-35-01-3 Spacting Washer t=3.3mm 2
12 M02-32-0A-3 Eccentric Impressin Bushing Case 1
13 182-171 Taper Pin 1
14 M02-35-02-3 Spacing Washer t=3.4mm 2
15 M02-32-01-3 Impression Parallelling Bracket 1
16 184-106 Flat Washer 2
17 125-770 Screw 2
18 170-110.3 Nut 1
19 MO05-20-01-3 Clutch Pulley Bracket Stud 1
20 MO05-80-3 Clutch Pulley Bracket 1
21 181415 E-Ring 2
22 MO05-81-3 Retaining Washer 1
23 125-705 Screw 1
24 101472 Screw 1
25 184-108 Flat Washer 1
26 M05-79-3 Clutch Pulley Shaft 1
27 MO05-85-3 Fiber Spacer 2
28 243-635 Compound Pulley Bushing 2
29 M05-82-1A-3 Compound Pulley Bushing 1
30 243-645 Clutch Pulley Bushing Included in 34~37 2
31 M05-77-3 Clutch Shoe 1
32 M05-78-3 Clutch Spring 1
33 MO05-75-3 Clutch Drive Pulley 1
34 MO05-76-1D-3 Compound Clutch Pulley 60Hz 4000~7000 rph 1
35 MO05-76-1C-3 Compound Clutch Pulley 50Hz 4000~7000 rph 1
36 M05-76-1F-3 Compound Clutch Pulley 60Hz 5000~9000 rph 1
37 MO05-76-1E-3 Compound Clutch Pulley 50Hz 5000~9000 rph 1
38 M05-8701-3 Feeder Drive Belt M-51" 60Hz 4000~7000 rph 1
39 M05-87-02-3 Feeder Drive Belt M-52" 50Hz 4000~7000 1ph 1
40 M05-86-01-3 Cylinder Head Drive Belt _A-26" 60Hz 4000~7000 rph 1
41 | M05-86-02-3 Cylinder Head Drive Belt  A-27" _ 60Hz 5000 ~9000 rph 50Hz 4000~7000 rph 1
a2 _M05-86-03-3 Cylinder Head Drive Belt __ A-28" 50Hz 5000~9000 rph 1
43 M05-86-05-3 Main Drive Belt A-32" 1
44 180-106 Lock Washer 3
45 | M05-87-03-3 Feeder Drive Belt M-53" 5000~ 9000 rph 1
46 MO02-32-1A-3 Eccentric Impression Bushing (11, 12,15,18) 1
47 MO05-75-1D-3 Clutch Pulley Assy 60Hz 4000 ~ 7000 rph 1
48 MO05-75-1F-3 Clutch Pulley Assy 50Hz 5000 ~ 9000 rph 1
49 MO05-75-1H-3 Clutch Pulley Assy 60Hz 5000 ~ 9000 rph 1
50 MO05-75-1B-3 Clutch Pulley Assy 50Hz 4000 ~ 7000 rph 1
51 Al17-18-3 Bushing Included in 05 2




19

21,22,48—
15

S
§
8
%:
X7
14,16,17
—46(23~ 25

27~43

)



Blanket Cylinder and Impression Cylinder

C1017
":'%Fx Parts No. Description Remarks ;’.':it’A“v

01 117482 Screw 4
02 M15-08-3 Tension Adjustment Block 4
03 M15-10-3 Bar Guide 2
04 125-760 Screw 2
05 M15-07-3 Bracket Nut 2
06 M03-02-3 Pilot Screw 1
07 M15-01-01-6 Blanket Cylinder 1
08 M03-07-01-3 Cam Band 1
09 M03-04-3 Blanket Cylinder Ring Gear 1
10 M03-08-3 Adjustment Key 1
1 184-106 Flat Washer 1
12 101-362 Screw 2
13 M23-55-3 Flat Washer 1
14 M02-02-3 Cylinder Bearing 4
15 MC03-31 Blanket Clamp Female 2
16 M02-05-3 Screw 6
17 M02-06-3 Flanged Washer 6
18 M03-03-6 Blanket Cylinder Shaft 1
19 MO03-18-6 Blanket Clamp Bar 2
20 122-165 Screw 10
21 M15-0901-6 Blanket For 600CD 2
22 M15-09-02-6 Blanket For 660CD 1
23 MO02-18-1C-3 Operating Arm for Impression Gripper Shaft 1
24 182-167 Taper Pin 1
25 M12-07-2B-6 Impression Cylinder 1
26

27 122-115 Screw Included in 25 3
28 MO02-10-01-3 Bushing Included in 25 2
29 101-372 Screw 5
30 180-106 Lock Washer 7
31 145-506 Set Screw 4
32 M12-09-3 Adjustment Collar 4
33 M12-07-01-3 Impression Gripper Shaft Spring NOPS 2
34 125-606 Screw 5
35 M02-14-3 Impression Gripper Finger 5
36 MO02-09-01-6 Impression Gripper Shaft 1
37 M12-08-01-3 Impression Gripper Shaft Spring OPS 2
38 M02-11-3 Impression Gripper Finger Bracket 5
39 M02-16-3 Collar 1
40 M02-04-3 Impression Ring Gear 1
a1 MO02-70-3 Key Pin Included in 25 1
42 145406 Set Screw 1
43 M02-03-6 Impression Cylinder Shaft 1
a4 125-715 Screw 2
45 MO02-11-1A-3 Impression Gripper Assy (29, 30, 34, 35, 38) 5
46 M12-01-1A-6 Impression Cylinder Assy (14,16, 17,23 ~43) 1
47 M15-01-1A-6 Blanket Cylinder Assy (01~18) 1
48 G10-03-6 Blanket HRC-3488 ~ For 660CD 1
49 G10-05-6 Blanket Under Packing HRC-3488 ~ For 660CD 1

— 45 _




02

Ol

c1018

22 (17~ 19)

(01~16,22)

— 46 —



Blanket Cylinder ci018
":l%'.sx Parts No. Description Remarks ;’.';i‘;“v
01 M03-20-3 Screw 4
02 170-108 Nut 4
03 M03-18-6 Blanket Clamp Bar 2
04 M03-17-6 Blanket Clamp Bracket 2
05 122-165 Screw 10
06 MO03-15-6 Blanket Clamp Shaft 2
07 183-747 Cotter Pin 4
08 M02-05-3 Screw 3
09 MO02-06-3 Flanged Washer 3
10 101-362 Screw 1
1 M23-55-3 Flat Washer 1
12 M02-02-3 Blanket Cylinder Ball Bearing 2
13 184-106 Flat Washer 1
14 MO03-08-3 Adjustment Key 1
15 M03-04-3 Blanket Cylinder Ring Gear 1
16 M03-07-01-3 Cam Band 1
17 M03-01-6 Blanket Cylinder 1
18 MO03-02-3 Pilot Screw 1
19 M03-03-6 Blanket Cylinder Shaft 1
20 M03-40-01-6 Blanket For500CDA 1
21 M03-40-02-6 Blanket For 550CDA 1
22 M03-01-0A-6 Blanket Cylinder with Shaft 17~19) 1
23 M03-01-1A-6 Blanket Cylinder Assy (01~16, 22) 1
24 G10-02-6 Blanket HRC-3488 ~ for 550CDA 1
25 G10-04-6 Blanket Under Packing HRC-3488 for 550CDA 1

AT



Cc1019

04 03 02 Ol

—48 —

38

39



600CD Plate Cylinder (Type-5A - 5B) Cif19
":I%Fx Parts No. Description Remarks :.Je':'“j\ssy
01 116-04-02-6 Pin Bar Plat Head Clamp Bracket 1
02 104-06-03-6 Pin Bar Plate Clamp U.S. 12.7mm Pitch 2
03 116-20-3 Screw 4
04 122-110 Screw 4
05 116-13-3 Adjustment Knob 2
06 116-14-3 Adjustment Lock Knob 2
07 116-04-01-6 Tail Clamp Bracket 1
08 116-04-1B-6 Main Clamp Bracket 1
09 181406 E-Ring 2
10 127-42-3 Flat Washer 2
1 116-19-01-3 Spring OPS 1
12 116-19-02-3 Spring NOPS 1
13 116-15-6 Tail Clamp Bracket Shaft 1
14 117-365 Screw 2
15 180-106 Lock Washer 2
16 M02-05-3 Screw 2
17 105-03-3 Flanged Washer 2
18 104-24-6 Cylinder Gear Lock Shaft 1
19
20 105-01-1A-3 Plate Cylinder Ring Gear Metric 1
21
22 105-59-01-3 Plate Cylinder Scale Included in 20 Metric 1
23 122-006 Screw Included in 19, 20 2
24 116-01-6 Plate Cylinder 17" Style 1
25 M02-02-3 Plate Cylinder Ball Bearing 2
26 104-03-6 Plate Cylinder Shaft 1
27 104-27-3 Shaft Key 1
28 184-108 Flat Washer 1
29 104-26-3 Release Nut 1
30
31
32
33 116-06-01-6 Slotted Plate Head Clamp Bracket 1
34 104-06-01-6 Slotted Plate Clamp 2
35 116-06-02-6 Slotted Plate Tail Clamp Adapter 1
36 122-108 Screw 4
37 122-110 Screw 4
38 116-01-1A-6 Plate Cylinder Assy 5A-Type Metric 1
_‘3[: 116-01-1B-6 Plate Cylinder Assy 5B-Type Metric 1

—49




C€1020

NEW TYPE (HR-10053~)

3202~ 17, |a)
23~ 29
33(0|.o4~|7.|e>
| \23~ 2931
4105 ~17,18
24~ 29,
3740

23,37 29 28

— 50—



S—

500CDA Plate Cylinder 1A- 1B - 4C) C1020
Now Pars No. Description Romarks | o puey

01 104-06-03-6 Pin Bar Clamp 2
02 122-110 Screw 10
03 104-06-01-6 Slotted Hole Plate Clamp 2
04 104-04-6 Plate Clamp Bracket 2
05 104-13-3 Screw 2
06 170-106 Nut 2
07 104-05-3 Spring Pin 2
08 104-28-3 Spring 2
09 MO03-15-6 Pilot Shaft 2
10 183-747 Cotter Pin 4
1 104-08-6 Long Centering Adjustment Shaft 2
12 170-108 Nut 2
13 104-11-3 Centering Adjustment Knob 2
14 183-167 Roll Pin 2
15 104-10-6 Short Centering Adjustment Shaft 2
16 M02-05-3 Screw 2
17 105-03-3 Flange Washer 2
18 105-01-1A-3 Plate Cylinder Ring Gear Metric 1
19 109-06-02-6 Pin Bar Clamp 1
20 122006 Screw Included in 18, 19 2
21

22 105-59-01-3 Plate Cylinder Scale Included in 18 Metric 1
23 104-01-6 Plate Cylinder 14> Style 1
24 104-24-6 Cylinder Gear Lock Shaft 1
25 104-27-3 Shaft Key 1
26 184-108 Flat Washer 1
27 104-26-3 Release Nut 1
28 104-03-6 Plate Cylinder Shaft 1
29 M02-02-3 Plate Cylinder Ball Bearing 2
30 104-19-01-3 Spring 1
31 116-20-3 Screw For Pin Bar 8
32 104-01-1A-6 Plate Cylinder Assy (Slotted) 1A Style Metric 1
33 104-01-1B-6 Plate Cylinder Assy (Pin Bar) 1B Style Metric 1
34

35

36 104-10-1A-6 Short Centering Adjustment Shaft 1
37 109-01-6 Plate Cylinder For 4C 1
38 109-04-6 Plate Clamp Pracket For 4C 2
39 109-06-01-6 Pin Bar Clamp (Long) For 4C 2
40 122-058 Screw For 4C 12
41 109-01-1A-6 Plate Cylinder Assy 4C Type 1
42 104-06-31-6 Slotted Hole Plate Clamp HR-10053~ 2
43 104-04-31-6 Plate Clamp Bracket HR-10053~ 2
44 109-04-31-6 Plate Clamp Bracket for 4C HR-10053~ 2

_51—




c1021

57 (08,09,30~ 37,39~ 48,52,54,56 )

54
(01~05,11,12,14,15,
17~ 21,38,50,58~60)

56 (02,04,05,14,17~22,
24~ 29,50,59~61)

— 52—



Plate Cylinder (Type-3) cia2
'%%Fx Parts No. Description Remarks :’Je"rit’my

01 108-09-6 Serrated Anvil for Head Clamp 1
02 122-108 Screw 8
03 108-08-1A-6 Head Clamp Bracket 1
04 10849-3 Spring 8
05 108-15-01-3 Shoulder Screw 2
06 108-24-1A-3 Plate Gripper Finger 3
07 108-28-3 Cam Roller 8
08 184-106 Flat Washer 13
09 181404 E-Ring 10
10 108-11-1B-6 Head Clamp Actuating Plate OLD TYPE 1
1 108-35-3 Spring 1
12 108-33-3 Thumb Screw 1
13 108-20-3 Release Link OLD TYPE 2
14 181406 E-Ring 4
15 184-108 Flat Washer 4
16 108-12-1A-3 Release Lever OLD TYPE 2
17 131-11-3 Nut HR-9259 2
18 183-734 Cotter Pin 2
19 108-29-3 Spacer 2
20 184-105 Flat Washer 2
21 131-10-3 Nut HR-9259 ~ )
22 108-36-3 Tension Release Cam 2
23 108-07-1B-6 Tail Clamp Actuating Plate OLD TYPE 1
24 108-05-6 Serrated Anvil for Tail Clamp 1
25 122-058 Screw F)
26 108-04-6 Tail Clamp Bracket 1
27 10846-3 Plate Tension Spring 2
28 10847-3 Rectangular Washer 2
29 125-710 Screw 4
30 108-45-3 Tension Release Cam Roller 2
31 108-40-1A-3 Cam Roller Bracket NOPS 1
32 122-056 Screw 4
33 125-656 Screw 4
34 108-38-1A-3 Cam Roller Bracket OPS 1
35 108-56-3 Head Clamp Bracket Retaining Spring OPS 1
36 M02-05-3 Screw 2
37 105-03-3 Flanged Washer 2
38 108-24-1B-3 Plate Gripper Finger Assy (06 ~09) 8
39 104-24-6 Cylinder Gear Lock Shaft 1
40 104-26-3 Adjustment Cap Nut 1
a1 184-108 Flat Washer 1
42 104-27-3 Shaft Key 1
43 122-115 Screw 4
44 108-52-02-3 Spacing Block, Head 1
45 108-52-01-3 Spacing Block, Tail 1
46 108-02-1A-6 Plate Cylinder Type III 14" Style 1
a7 M02-02-3 Plate Cylinder Ball Bearing 2
48 104-03-6 Plate Cylinder Shaft 1
49 108-51-3 Plate Cylinder Clamp Release Tool 1
50 117-522 Screw 2
51 108-54-3 Head Clamp Bracket Retaining Spring NOPS 1
52 105-01-1A-3 Plate Cylinder Ring Gear 1
53 122-006 Screw 2
54 108-08-0C-6 Head Clamp Bracket Assy

55 105-59-01-3 Plate Cylinder Scale Metric 1
56 108-04-0C-6 Tail Clamp Bracket Assy 1
57 108-01-1A-6 Straight Type Plate Cylinder Assy (Metric) 3 Style (Only) 1
58 108-11-1B-6 Head Clamp Actuating Plate HR-8520 ~ 1
59 108-20-30-3 Release Link HR-8520 ~ 2
60 108-12-1B-3 Release Lever HR-8520 ~ 2
61 108-07-1B-6 Tail Clamp Actuating Plate HR-8520 ~ 1

R




Cc1022

66,67
(44,46,49) (44.46,50)

— 54—



Single Lever and Form Roller Shaft C1i022
":J%Fx Parts No. Description Remarks 3.':"2,”
01 H16-09-3 Single Lever Control Handle Knob Included in 02 1
02 118-05-1A-3 Single Lever Control Handle 1
03 145-360 Set Screw 1
04 118-07-3 Adjustment Cap Nut 1
05 183-185 Roll Pin 1
06 118-01-3 ingle Lever Control Hub 1
07 118-03-3 Dampening Drive Stud 1
08 118-04-3 Inking Drive Stud 1
09 M0243-3 Screw 1
10 184-106 Flat Washer 1
11 182-146 Taper Pin 1
12 118-44-3 Print Control Drive Dog 1
13 118-17-3 Shoulder Screw 2
14 118-31-3 Adjustment Sector 1
15 118-21-3 Shoulder Screw 1
16 118-24-1A-3 Dampening Drive Dog 1
17 118-65-3 Dampening Drive Link 1
18 118-14-3 Large Stop Stud 1
19 118-11-3 Small Stop Stud 4
20 145-358 Set Screw Included in 44 3
21 118-55-3 Snubber Pin Included in 44 3
22 118-60-3 Nut 3
23 118-20-1B-3 Inking Drive Dog 1
24 180-104 Lock Washer Included in 32 7
25 170-104 Nut Included in 32 7
26 180-106 Lock Washer 3
27 170-106 Nut 3
28 118-63-3 Inking Drive Link 1
29 118-30-3 Tie Bar OPS 1
30 118-66-3 Snubber Bracket Included in 32 1
31 183-744 Cotter Pin Included in 32 1
32 118-70-0A-3 Snubber Assy 1
33 258-232 Snubber Included in 32 1
34 A52-47-3 Flat Washer Included in 32 1
35 122-160 Screw 2
36 125660 Screw 2
37 118-36-1A-3 Print Control Drive Link 1
38 118-27-3 Screw Pin 1
39 118-35-3 Print Control Drive Lever 1
40 180-105 Lock Washer 1
41 170-105 Nut 1
42 118-09-3 Single Lever Control Plate 1
43 145-355 Set Screw Included in 44 3
44 118-46-1A-3 Form Roller Handle 3
45 118-53-1A-3 Dampening Drive Bracket 1
46 118-51-3 Form Roller Hub 3
47 118-52-3 Dampening Form Roller Bracket OPS 1
48 118-59-1A-3 Snubber 3
49 R12-45-1A-6 Dampening Form Roller Shaft 1
50 103-40-1A-6 Ink Form Roller Shaft 2
51 118-47-3 Upper Ink Form Roller Bracket OPS 1
52 11842-01-3 Shoulder Screw 1
53 118-56-3 Snubber Sprmg Included in 44 3
54 11849-1A-3 Upper Ink Drive Bracket 1
55 181406 E-Ring 4
56 118-64-3 Ink Drive Bracket Connecting Link 1
57 118-50-1A-3 Lower Ink Drive Bracket 1
58 103-30-3 Ink Form Roller Pressure Spring 2
59 118-48-3 Lower Ink Form Roller Bracket OPS 1
60 118-54-3 Snubber Included in 44 3
61 170-108 Nut 1
62 180-108 Lock Washer 1
63 105-47-3 Spacing Collar 1
64 118-09-1A-3 Single Lever Control Plate Assy (12, 13, 15~19, 23~28, 30~37, 61,62 1
65 118-46-1B-3 Form Roller Handle with Hub (44, 46) 3
66 R12-45-1B-6 Dampening Form Roller Shaft Assy (44, 46, 49) 1
67 103-40-1B-6 Ink Form Roller Shaft Assy (44, 46, 50) 2
68 118-59-1B-3 Snubber with Nut 3

— 55—




c1023

01,50,51,54

— 56—



Dampening Section

Ductor Roller Distributor Roller and Dampening Form Roller C1023
":,%E Parts No. Description Remarks :’J;"Zssy
01 R11-63-04-6 Dampening Roller Guard 1
02 R11-08-01-6 Roller Guard Shaft Metric 1
03 R01-36-01-3 Roller Guard Spring 1
| 04 181-408 E-Ring 2
05 145-358 Set Screw 1
06 R11-78-3 Collar 1
07 R11-04-3 Dampening Side Frame NOPS 1
08 R02-39-3 Form Roller Drive Gear Stud [ccentric 1
| 09 117-525 Screw 1
10 R02-36-3 Form Roller Drive Gear 1
1 R02-38-3 Set Screw 1
12 R02-37-01-3 Dampening Drive Collar 1
13 103-48-3 Dampening Form Roller Bearing Included in 16 2
14 103-49-3 Dampening Form Roller Hub Included in 16 2
15 R13-02-01-6 Dampening Form Roller Cover 1
16 R13-01-1B-6 Dampening Form Roller 1
17 R1245-1A-6 Dampening Form Roller Shaft 1
18 R13-01-1C-6 Dampening Form Roller (For 3M) 1
19 101-32-3 Latch Spring NOPS 1
20 R13-05-0B-6 Dampening Distributor Roller Shell 1
21 R13-13-01-6 Dampening Distributor Roller Shaft 1
22 243-620 Dampening Distributor Roller Bushing Included in 20, 27 2
23 243-608 Bushing Included in 32 1
24 R03-10-3 Worm Cam Follower 1
| 25 103-57-3 Worm Cam 1
26 103-58-3 Roll Pin 1
27 R03-07-0A-3 Housing for Oscillating Mechanism 1
28 324-622 O-Ring 2
29 R13-16-6 Dampening Ductor Cover 1
|30 R13-14-6 Dampening Ductor Roller 1
31 R11-35-01-3 Pivolt Pin Included in 33 1
32 R11-24-0A-6 Dampening Ductor Frame Spreader 1
33 R11-33-1A-3 Pivot Bracket with Pin 1
34 183-206 Roll Pin 1
35 R11-22-6 Ductor Frame Shaft T
36 R11-28-3 Dampening Ductor Roller Bracket ) NOPS 1
37 R11-27-3 Dampening Ductor Roller Bracket OPS 1
38 R11-32-3 Ductor Roller Latch 2
39 101-33-3 Latch Spring OPS 1
40 R11-29-3 Spring Hub 2
a1 181-404 E-Ring 2
42 R02-36-1B-3 Drive Gear Assy (10,11,12) 1
a3 R13-05-1A-6 Dampening Distributor Roller Assy (13,14, 16) 1
a4 R11-22-1A-6 Dampening Ductor Roll Frame Assy (20, 21, 24 ~28) 1
45 R03-10-1A-3 Dampening for Cam and Follower 1
46 R13-01-0B-6 Dampening Form Roller with Cover 1
a7 R13-14-0A-6 Dampening Ductor Roller with Cover (19, 32 ~41) 1
48 R13-02-02-6 3M Dampening Sleeve 1
49 R13-01-0D-6 Dampening Form Roller for 3M Dampening Sleeve 1
50 R11-99-6 Dampening Roller Guard (For Automatic Master Clamp) 1
51 R11-99-30-6 Dampening Roller Guard (For Automatic Master Clamp) (New Color) 1
52 R01-43-3 Spring (For Automatic Master Clamp) 1
53 R03-27-3 Collar 2
54 R11-63-30-6 Dampening Roller Guard (New Color) 1
55 R13-01-1A-6 Dampening Form Roller 495 ¢ Option 1
56 R13-01-0A-6 Dampening Form Roller with Cover Option 1

[(Se)




c1024

B
) 0 QOQ 02

0‘\\ LY
A

OP-Side 24 i‘ O{O; 0703

SN

— 58 —

04



Dampening Section

Ductor Drive Link C1024
";‘%Fx Parts No. Description Remarks g."rit:\”v
01 R11-01-0A-3 Dampening Side Frame OPS 1
02 X13-27-01-3 On-Off Control Lever Handle  Included in 03 1
03 R11-58-1C-3 On-Off Control Lever 1
04 R11-60-3 On-Off Control Lever Spring 1
05 R11-55-3 On-Off Control Lever Stud 1
06 180-105 Lock Washer 2
07 125-725 Screw 2
08 R11-86-1A-3 Ductor Operating Arm 1
09 R11-84-3 Ductor Operating Arm Drive Pin 1
10 145-508 Set Screw 1
1 R11-91-3 Ductor Drive Link 1
12 R11-89-3 Ductor Drive Link Pin 1
13 A03-77-3 Ductor Drive Link Pin Spring 1
14 R11-40-1A-3 Ductor Drive Lever (24, 15,22) 1
15 184-106 Flat Washer 2
16 181-404 E-Ring 3
17 R11-95-01-3 Ductor Drive Lever Spring 1
18 R1192-3 Ductor Drive Lever Stud 1
19 170-108 Nut 1
20 180-108 Lock Washer 1
21 181410 E-Ring 1
22 250-126-6 Ductor Drive Cam Follower 1
23 183-207 Roll Pin 1
24 243-619 Bushing Included in 01 HR-7095 ~ 1

22




C1025

— A0 —



Dampening Section

(Dampening Fountain Roller) C1025
INDEX X .
NO. Parts No. Description Remarks Units
per Assy
01 R11-04-3 Dampening Side Frame NOP-S 1
02 125-715 Screw 1
03 180-105 Lock Washer 17
04 125-730 Screw 9
05 | R0205-3 Fountain Roller Bushing NOP-S 1]
06 R13-18-0A6 Dampening Fountain Roller 1
07 111-314 Coupling Screw 1
08 R02-07-3 Fountain Roller Coupling 1
09 R12-01-3 Dampening Fountain Roller Shaft 1
10 R01-16-3 Cap Nut 3
LA RO1-15-3 Thumb Nut 3
12 R01-14-3 Spring 3
13 RO1-13-3 Hold Down )
14 RO1-12-3 Hold Down Stud 1
15 | R11-01-0A-3 Dampening Side Frame OP—_§ 1
16 | 125-718 Screw 2
17 117-525 Screw 1
18 R14-04-6 Dampening Fountain Tray 1
19 R14-01-6 Fountain Tray Bracket 1
20 125-712 Screw 3
21 184-105 Flat Washer 2
22 125-725 Screw p
23 R05-06-3 Water Stop Bracket NOP-S 1
24 R15-02-6 Water Stop Shaft 1
25 R05-01-3 Water Stop 10
26 R05-05-3 Water Stop Bracket OP-8§ 1
27 170-108 Nut 1
| 28 180-108 Lock Washer 1
29 125-710 Screw 1
30 R02-02-3 Fountain Roller Bushing OP-$§ 1
31 12441-01-3 Ratchet Control Handle Included in 32 1
32 R02-09-1B-3 Ratchet Control Hub 1
33 R02-11-3 Compression Spring 1
34
35 R02-12-3 Ratchet Wheel 1
36 R12-19-1A-3 Ratchet Plate 1
37 R02-22-3 Shoulder Screw i
38 | R02-20-1A-3 Ratchet Drive Pawl 1
39 | R02:25-013 Pawl Spring 1
40 R02-23-3 Flat Washer 3
41 170-105 Nut 1
42 | 181406 E-Ring T
43 R02-14-3 Dampening Fountain Roller Knob 1
44 R1247-3 Ratchet Drive Offset Link 1
45 R11-16-3 Snubber Stud 1
46 102-30-3 Snubber Spring 1
47 102-29-3 Snubber 1
48 R11-76-3 Detent Pawl 1
49 R11-67-3 Stud 2
50 R02-30-02-3 Ratchet Drive Lever 1
51 103-14-3 Night Latch Cam 2
52 182-146 Taper Pin 1
53 R02-27-3 Shoulder Screw i
54 180-106 Lock Washer 2
55 170-106 Nut 2
56 122-56-3 Shoulder Screw 1
57 R02-32-01-3 Ratchet Drive Link 1
58 181410 E-Ring 1
59 145-515 Set Screw 1
60 181406 E-Ring 1
61 102-26-3 Collar 1
62 M04-37-3 Pilot Screw 2
63 151-29-3 Ratchet Control Handle for Pyramid Roller 1
64 122-112 Screw 1
65 421006024 Hinge Bracket NOP_S 1
66 129-32-3 Knob 1
67 | 4110-06004 Dampening Roller Guard (Steel-grid) Option 1
68 421006023 Hinge Bracket OP-S 1
69




C1026

— 62—



Dampening Section

Dampening Fountain Bottle C1026
":‘%E Parts No. Description Remarks g;i“Assv
01 R03-20-3 Dampening Fountain Bottle 1
02 R03-21-3 Dampening Fountain Bottle Gasket 1
03 R03-25-3 Nut 1
04 R03-23-3 Valve 1
05 R03-19-3 Fountain Bottle Valve Cap 1
06 R03-24-3 Valve Spring 1
07 R03-22-3 Valve Stem 1
08 R04-14-3 Fountain Cup 1
09 R04-16-3 Fountain Cup Hose 1
10 R04-13-3 Bottle Outer Bracket 1
11 R04-13-01-3 Bottle Inner Bracket 1
12 R04-08-3 Bottle Mounting Bracket 1
13 125-715 Screw 2
14 184-105 Flat Washer 2
15 170-105 Nut 2
16 125-710 Screw 2
17 R03-19-0A-3 Fountain Bottle Cap Assy 02 ~07) 1
18 R04-14-0A-3 Fountain Cap Assy (08, 09) 1
19 R04-08-1A-3 Bottle Mounting Bracket Assy (10 ~15) 1
20 180-105 Lock Washer 2

— A3 —



C1027




Ink Section

Ink Oscillator Roller and Timing Shaft Ci627
'w()fx Parts No. Description Remarks :.),er:'itj\ssy
01 103-50-6 Ink Oscillator Roller Shell 1
02 170-105 Nut 2
03 180-105 Lock Washer 2
04 103-56-6 Ink Oscillator Roller Shaft 1
05 103-60-3 Ink Oscillator Roller Bracket 2
06 103-55-6 Ink Oscillator Roller Tie Rod 2
07 103-52-1A-3 Ink Oscillator Roller Takeup Hub 1
08 HO08-16-3 Ink Oscillator Roller Bushing Included in 07,12 2
09 103-59-3 Oscillator Worm Cam Follower 1
10 103-57-3 Oscillator Worm Cam 1
1 103-58-3 Roll Pin 1
12 103-51-1A-3 Oscillator Mechanism Hub 1
13 103-54-3 Retaining Ring 1
14 101-02-1A-3 Inking System Frame (25,29) NOPS 1
15 101-06-3 Spreader Screw 4
16 101-05-6 Spreader 2
17 103-09-6 Night Latch Shaft 1
18 103-10-3 Collar 1
19 183-186 Roll Pin 1
20 103-13-3 Intermediate Drive Gear Bushing Included in 21 1
21 103-12-1A-3 Intermediate Drive Gear with Bushing 1
22 103-01-1A-6 Gear Driven Distributor Roller 1
23 103-04-3 Intermediate Distributor Roller Bushing 2
24 103-02-3 Intermediate Distributor Roller Gear Included in 22 1
25 101-03-3 Bushing Included in 14 NOPS 2
26 180-108 Lock Washer 1
27 170-108 Nut 1
28 103-16-3 Night Latch Handle 1
29 101-04-3 Timing Shaft Bushing Included in 14 2
30 102-34-6 Timing Shaft 1
31 102-35-3 Ductor Timing Cam 1
32 183-207 Roll Pin 2
33 102-37-3 Timing Shaft Drive Gear 1
34 123-48-3 Idle Gear Stud 1
35 145-508 Set Screw 1
36 103-08-1A-3 Idle Gear with Bushing 1
37 183-204 Roll Pin Included in 22 1
38 103-14-3 Night Latch Cam 2
39 182-146 Taper Pin 1
40 103-50-1B-6 Ink Osc. Roller Assy (01~07,09~13) 1

— AR




c1028

— 66 —



Ink Section

Form Roller and Idle Roller c1228
":'%E Parts No. Description Remarks ::J:'itzssy
01 103-44-30-6 Small Ink Idle Roller Ebonite 1
02 103-44-31-6 Larger Ink Idle Roller Rubber 2
03 103-46-3 Idle Roller Bushing 6
04 181404 E-Ring 6
05 10347-1A-6 Upper Ink Form Roller For 600CD 1
06 10349-3 Form Roller Hub 4
07 103-48-3 Form Roller Bearing Included in 05, 09, 36,37 4
08 101-05-6 Spreader 2
09 10347-1B-6 Lower Ink Form Roller For 600CD 1
10 103-40-1A-6 Ink Form Roller Shaft 2
11 101-06-3 Spreader Screw 2
12 101-04-3 Timing Shaft Bushing 2
13 105-06-3 Plate Cyl. Shaft Bushing OPS 1
14 103-14-3 Night Latch Cam 2
15 182-146 Taper Pin 1
16 R02-30-02-3 Ratchet Drive Lever 1
17 181-410 E-Ring 1
18 HO01-21-3 Retaining Washer 2
19 125-656 Screw 2
20 101-01-1A-3 Inking System Frame OPS 1
21 102-16-1A-3 Drive Paw! Plate 1
22 102-39-01-3 Timing Cam 1
23 R02-32-01-3 Ratchet Drive Link 1
24 10241-3 Ratchet Drive Link 1
25 10242-3 Shoulder Screw 1
26 10245-01-3 Shoulder Screw 1
27 180-106 Lock Washer 2
28 170-106 Nut 2
29 183-209 Roll Pin 1
30 103-44-1B-6 Small Ink Idle Roller Assy (01, 04, 03) 1
31 103-44-1A-6 Large Ink Idle Roller Assy (02, 04, 03) 2
32 103-40-1B-6 Form Roller Shaft with Handle 1
33 103-47-1C-6 Upper Ink Form Roller For S00CDA 1
34 103-47-1D-6 Lower Ink Form Roller For 500CDA 1

— 67—




C1029

42
(16~19,39)

30 Ol
(329) (269)

(579)

— 68 —



Ink Section

(Ink Fountain Roller and Ductor Roller) C1629
":‘%Fx Parts No. Description Remarks ::e’:'it:\ssy

01 10343-6 Ink Ductor Roller 1
02 101-02-1A-3 Ink System Frame NOPS 1
03 101-05-6 Spreader 2
04 101-34-1A-6 Oscillating Ink Distributer Roller 1
05 101-37-3 Timing Pinion Gear Included in 04 1
06 101-35-3 Distributing Drive Gear Included in 04 1
07 MO04-37-3 Pilot Screw 2
08 102-28-3 Ink Fountain Roller Knob 2
09 125-712 Screw 2
10 102-08-3 Ink Fountain Roller Bushing NOPS 1
1 181-412 E-Ring 2
12 101-27-6 Ductor Bracket Spreader 1
13 101-19-3 Screw Included in 19 1
14 170-106 Nut 1
15 180-106 Lock Washer 3
16 101-21-3 Eccentric Cam Follower Pin 1
17 181404 E-Ring 1
18 250-126.6 Ductor Cam Follower 1
19 101-18-1B-3 Ductor Operating Arm 1
20 101-13-01-3 Twist Spring NOPS 1
21 101-13-02-3 Twist Spring OPS 1
22 101-14-6 Ductor Frame Shaft 1
23 101-31-3 Ductor Roller Latch 2
24 101-30-3 Ductor Roller Bracket 2
25 101-32-3 Ductor Roller Latch Spring OPS 1
26 101-43-3 Spring Hub 1
27 101-12-3 Adjustment Collar 2
28 145-510 Set Screw 6
29 183-207 Roll Pin Included in 04 2
30 102-07-6 Ink Fountain Roller 1
31 102-04-6 Ink Fountain Blade 1
32 102-02-6 Ink Fountain Blade Clamp 1
33 122-112 Screw 5
34 102-01-0A-6 Ink Fountain 1
35 102-55-6 Ink Fountain Scale Included in 34 1
36 102-05-3 Ink Fountain Adjustment Thumb Screw 16
37 102-06-6 Wire 1
38 101-33-3 Ductor Roller Latch Spring NOPS 1
39 184-106 Flat Washer 1
40 102-01-1B-6 Ink Fountain Assy (31~34, 36, 37) 1
41 H11-50-3 Rivet 2
42 101-18-1C-3 Ductor Operating Arm Assy 1

— 69 —




C1030

— 70—



~—

Ink Section

Auxiliary Distributing Roller Ci030
'%%E Parts No. Description Remarks go':'mAsv

01 101-01-1A-3 Inking System Frame OPS 1
02 101-06-3 Spreader Screw 4
03 101-03-3 Ink Oscillating Roller Bushing Included in 01 OPS 2
04 170-108 Nut 1
05 180-108 Lock Washer 1
06 101-380 Screw 2
07 102-10-3 Ink Fountain Roller Bushing OPS 1
08 125-712 Lock Screw 1
09 124-41-01-3 Ink Ratchet Handle 1
10 102-12-1D-3 Ratchet Control Hub 1
1 102-14-3 Ink Fountain Ratchet 1
12 181404 E-Ring 1
13 102-23-1A-3 Drive Pawl 1
14 102-19-3 Drive Pawl Stud 1
15 102-25-3 Drive Pawl Spring 1
16 102-16-1A-3 Drive Pawl Plate 1
17

18 102-26-3 Collar 1
19 110-06-3 Auxiliary Distributor Mounting Bracket 2
20 110-08-3 Adjustment Bracket Pin 2
21 181408 E-Ring 4
22 183-765 Cotter Pin . 2
23 110-11-3 Adjustment Screw 2
24 184-106 Flat Washer 2
25 110-10-3 Compression Spring 2
26 145-565 Set Screw 2
27 250-127.6 Auxiliary Distributing Roller Bearing Included in 28 2
28 110-01-1A-6 Auxiliary Distributing Roller 1
29 110-05-02-3 Adjustment Bracket OPS 1
30 110-05-01-3 Adjustment Bracket NOPS 1
31 102-31-02-3 Snubber Stud 1
32 102-30-3 Snubber Spring 1
33 102-29-3 Snubber 1
34 102-28-3 Ink Fountain Roller Knob 2
35 M04-37-3 Pilot Screw 3
36 180-106 Lock Washer 3
37 170-106 Nut 1
38 110-05-1B-3 Auxiliary Roller Bracket Assy OPS 1
39 110-05-1A-3 Auxiliary Roller Bracket Assy NOPS 1
40 110-01-2A-6 Auxiliary Roller Assy 1
a1 102-56-3 Spacing Washer 1

— 71 —




Cc1031

62,57

61 (38,40~51,53,54,59,60)
58 (37,38,40~51,83~ 55)
|




Ink Section

Night Latch and Cleanup Attachment C1031
“:?fx Parts No. Description Remarks LJ;“Z sy

01 101-02-1A-3 Ink System Frame NOP-S 1
02 181412 E-Ring 1
03 105-10-3 Adjustment Sector 1
04 105-09-3 Tai Bar NOP—S 1
05 101-366 Screw 1
06 184-106 Flat Washer 1
07 105-13-3 Collar 1
08 145-506 Set Screw 2
09 10547-3 Spacing Collar 1
10 105-07-3 Plate Cylinder Shaft Bushing NOP-S 1
1" 103-25-3 Shoulder Screw 2
12 103-22-3 Adjustable Pilot Bushing )
13 103-18-3 Upper Ink Form Roller Bracket NOP-S 1
14 125-725 Lock Screw 1
15 103-20-3 Lower Ink Form Roller Bracket NOP-S 1
16 103-30-3 Form Roller Spring 1
17 103-16-3 Night Latch Handle 1
18 103-14-3 Night Latch Cam )
19 182-146 Taper Pin 1
20 145-508 Set Screw 1
21 101-07-3 Work Lamp Bracket 1
22 180-105 Lock Washer 2
23 125-710 Screw 2
24 101-39-3 Ink Oscillating Distributor Roller Drive Collar 1
25 183-205 Roll Pin 1
26 101-03-3 Roller Bushing 2
27 102-48-3 Oscillating Drive Mechanism Bracket 1
28 102-52-1A-3 Oscillating Drive Roller 1
29 180-106 Lock Washer 1
30 170-106 Nut 1
31 10249-01-3 Oscillating Drive Mechanism Shaft 1
32 102-51-3 Oscillator Drive Block 1
33 101-06-3 Spreader Screw 1
34 101-05-6 Spreader 1
35 125656 Screw 2
36 HO01-21-3 Retaining Washer 4
37 106-11-6 Cleanup Attachment Blade (for Old Type) 1
38 106-08-6 Blade Retainer 1
39 125-720 Screw 1
40 170-105 Nut 2
41 106-05-6 Blade Bracket 1
42 101466 Screw )
43 180-108 Lock Washer 2
a4 106-03-6 Cleanup Attachment Frame Spreader 1
45 122-172 Screw 2
46 106-02-3 Frame Bracket NOP-S 1
47 106-01-3 Frame Bracket OP-S§ 1
48 106-15-1A-3 Mounting Link 3
49 106-13-3 Pilot Thumb Screw 2
50 106-23-3 Compression Spring 2
51 106-22-3 Knob 2
52 170-105 Lock Nut 2
53 106-12-6 Drip Tray 1
54 183-139 Roll Pin Included in 48 2
55 125-712 Screw (for Old Type) 9
56 E24-06-3 Lump 1
57 E24-06-1A-3 Lamp Assy 1
58 106-01-1B-6 Cleanup Attachment Assy (for Old Type) 1
59 106-11-31-6 Cleanup Attachment Blade (HR-7259 ~) 1
60 125-715 Screw (HR-7259 ~) 9
61 106-01-1D-6 Cleanup Attachment Assy (HR-7259 ~) 1
62 E24-06-1C-3 Lamp Assy (New Color) 1
63 421006058 Bracket 1
64

65

66

67

68

69

70

— 73 —




€1032

_ 74—



Ink Section

Pyramid Roller C1032
":‘%E Parts No. Description Remarks :’J::'“:\“V
01 181404 E-Ring 10
02 10346-3 Roller Bearing 8
|03 117-10-3 Roller Holder NOPS 1
04 117-06-6 Pyramid Roller 2
05 117-11-3 Roller Holder OPS 1
06 117-08-6 Pyramid Roller 1
07 117-05-6 Tie Rod 2
08 117-07-6 Pyramid Roller 2
09 117-16-3 Hook 2
10 184-106 Flat Washer 2
1 117-13-02-3 Pivot Stud 1
12 117-02-01-3 Back Plate 2
13 117-01-01-3 Pyramid Roller Frame 2
14 122-056 Screw 8
15 125-765 Screw 2
16 180-106 Lock Washer 2
17 117-17-3 Lock Nut 2
18 117-18-1B-3 Lock Plate NOPS 1
19 117-20-3 Stay Lock Bolt 2
20 117-18-1A-3 Lock Plate OPS 1
21 117-04-3 Roller Holder 2
22 117-13-01-3 Pivot Stud 1
23 122-060 Screw 4
24 117-01-1A-6 Pyramid Roller Assy 1

— 75 —




C1033

For current gray color
For plum/beige color, please refer to
Figure NO.C1052

(21,22,26,28 ,47~53,69~-81)

34

/

02
OP-Side ﬁ[

——O0lI o

NOP —Side

55— |
56— |

— 76 —



Covers C1033
""“%E Parts No. Description Remarks :’J:’ “sAssy

01 B02-16-1A-3 Feeder Top Cover Panel OPS 1
02 125-708 Screw 28
03 B02-01-1A-3 Frame Moulding OPS 1
04 B02-61-2A-3 Feeder Base Cover Panel For Over Seas For Pull Register 1
05 B02-61-1A-3 Feeder Base Cover Panel For Domestic Use For Pull Register 1
06 B02-62-1A-3 Feeder Base Cover Panel For Domestic Use For Push Register 1
07 B02-13-1A-3 Conveyer Cover Panel 2
08 B02-14-1B-3 Printing Head Cover Panel OPS 1
09 B02-15-3 Screw 1
10 B02-62-2A-3 Feeder Base Cover Panel For Over Seas For Push Register 1
1 B02-65-1A-3 Inking System Cover OPS 1
12 B02-65-1B-3 Inking System Cover for Second Color OPS 1
13 111-525 Screw 1
14 111-534 Screw 1
15 B02-29-1B-3 Hand Base Access Door Right 1
16 B0248-3 Bracket 5
17 122-132 Screw 4
18 B02-27-1C-3 Hand Base Access Door Left 1
19 B02-35-3 Left Door Base 1
20 122-168 Screw 2
21 170-106 Nut 4
22 180-106 Lock Washer 4
23 B0244-3 Spacer 1
24 B0241-3 Pin 1
25 180-105 Lock Washer 20
26 170-105 Nut 20
27

28 184-105 Flat Washer 2
29 H12-32-3 Roller Catch Door 2
30 125-608 Screw 4
31 180-103 Lock Washer 8
32 122-115 Screw 6
33 125658 Screw 6
34 B02-71-6 Double Sheet Receiving Cover 1
35 A15-32-01-3 Chain Delivery Cover Panel 1
36 E10-01-3 Switch for Dry Spray 1
37 A08-15-3 Switch Base 1
38 A15-3501-3 Lower Pile Sprocket Bracket 1
39 A15-90-3 Chain Delivery Cover Panel 1
40 117-391 Screw 2
41

42 R01-64-01-3 Dampening System Cover ~ HR-9640 1
43 125-725 Screw : 2
44 111-534 Screw 1
45 B02-67-0B-6 Ink Roll Guard 1
46 B02-57-3 Delivery Moulding 1
47 H04-27-3 Cord Stopper 2
48 E10-03-3 Switch 1
49 B02-96-3 Electric Barrier 1
50 HO04-03-3 Screw 2
51 184-105 Flat Washer 2
54 125672 Screw 2
55 B02-11-1A-3 Feeder Top Cover Panel NOPS 1
56 B02-03-3 Frame Moulding NOPS 1
57 B02-20-3 Feeder Base Cover Panel NOPS 1
58 B02-22-3 Center Base Frame Cover Panel NOSP 1
59 B02-24-3 Frame Cover Panel NOPS 1
60 B02-05-1B-3 Printing Head Cover NOPS 1
61 B02-63-03-3 Inking System Cover Panel NOPS 1
62 B02-63-04-3 Inking System Cover Panel for Second Color NOPS 1
63 111-532 Screw 2
64 125-765 Screw 1
65 106-14-1A-6 Ink Roll Bottom Guard 1
66 B02-72-6 Delivery End Panel 1
67 122-060 Screw 2
68 B02-87-3 Door Cushion o 4
69 B02-93-3 Cam e o 1
70 145-505 Set Screw 1

— 77 —




C1033

For current gray color
@1222628.47~53.60~8)  For plum/beige color, please refer to
Figure NO.C1052

34

02

— 78 —



~—

Covers C1033

I%%FX Parts No. Description Remarks :;je':'“;«ssy
71 B02-90-01-3 Pin NOPS 1
72 B02-92-3 Spacer 1
73 B02-91-3 Brackets 2
74 B02-89-01-6 Cylinder Guard 1
75 G09-16-1 Knob 1
76 B02-94-3 Spacer (for Old Type) 1
77 125-712 Screw 4
78 125-662 Screw 2
79 B02-90-02-3 Pin OPS 1
80 125-625 Screw 2
81 184-103 Flat Washer 2
82 B02-89-0A-6 Cylinder Guard Assy 1
83 R11-98-3 Dampening System Cover 1
84 111-525 Screw 1
85 R31-12-3 Screw 1
86 R11-64-01-3 Dampening System Cover HR-9641~ 1
87 R11-96-3 Dampening System Cover Plate HR-9641 ~ 1

70




Cc1034

HR-10790 ~
NEwW TYPE (HRZIO799 =)

NEW TYPE

— 80—

(HR-6082~)




Valve and Spray Unit

Cc1034

INDEX
NO.

Parts No.

Description

Remarks

Units
per Assy

01

DS-04

Hose Fitting

02

E09-26-3

Valve

AC100V ~ 110V

~ HR-10789

03

E09-26-01-3

Valve

E09-26-02-3

Valve

AC240V

~ HR-10789

05

E09-26-03-3

Valve

AC200V ~ 220V

~ HR-10794

06

H19-08-3

Nipple

07

H13-14-3

Adjusting Knob

Included in 09

08

145-510

Screw

Included in 09

09

A07-16-1A-3

Bottle Top

10

A07-20-3

Packing

11

A07-19-3

Spray Bottle

12

A07-26-3

Clamp Knob

13

125-658

Screw

14

A07-24-01-3

Holding Plate

15

A07-25-3

Clamp for Bottle

[ N N S P N TN T s e P el e [

16

17

A07-36-3

Flat Washer

[

18

19

20

A07-34-3

Lock Nut

21

A07-30-3

Tube

22

A07-37-3

Jet

23

A07-30-1B-3

Spray Tube Assy

24

A07-16-2B-3

Valve and Spray Bottle

AC100V ~ 120V 50/60Hz

[ N

25

26

A07-16-2D-3

Valve and Spray Bottle

AC200V 50/60Hz 220V 50/60Hz

27

A07-16-2E-3

Valve and Spray Bottle

AC240V 50Hz

28

A07-40-3

Pawder

29

E0942-3

Valve

AC100V ~ 110V

HR-10790 ~

30

E09-42-02-3

Valve

AC200V ~ 220V

HR-10795 ~

31

E09-42-03-3

Valve

AC240V

HR-10790 ~

[y [y N Pl el K

32

33

35

36

37

38

39

40

a1

&|8(6|8

46

47

48

49

50

51

52

53

54

55

56

57

58

59

61

62

63

65

66

67

68

69

70

— K1 —




C1035

NOP-Side

OP-Side

27

_82—



S~

Base Side Frame C1035
":?fx Parts No. Description Remarks :)Jol:it:\ssv
01 B01-01-3 Base Side Frame NOP-S 1
02 B01-04-3 Base Side Frame OP-S 1
03 B01-16-6 Base Front Top Spreader 2
04 B01-29-01-6 Base Front Panel 1
05 101610 Bolt 4
06 180-112 Lock Washer 2
07 170-112 Nut 2
08 B01-18-3 Shoulder Screw 10
09 B01-25-3 Press Head Supporter Half-Collar 4
10 B01-24-3 Press Head Support Half-Collar Cushion 4
11 B01-27-3 Support Screw Sleeve 4
12 B01-28-3 Spring 4
13 101-487 Hex Screw yl
14 B01-15-6 Press Head Support Shaft 2
15 KC01-07 Short Levelling Screw 2
16 BO01-11-6 Base Cross Frame Member 1
17 B01-05-6 Base Cross Frame Member 1
18 122-775 Bolt 4
19 180-108 Lock Washer 4
20 170-108 Nut 8
21 B0142-3 Long Levelling Screw 2
22 170-110 Nut 8
23 180-110 Lock Washer 4
24 B0145-3 Foot Pad 4
25 B01-33-3 Base Support Ch 1 NOP-S 1
26 B01-37-3 Base Support Channel OP-S 1
27 B0146-4 Base Support Spreader Plate 1
28 122-770 Screw 4
29 101-570 Bolt 4
30 E30-27-3 Bushing 4
31 184-108 Flat Washer )
32 B01-17-6 Base Bottom Spreader 1
33 B02-26-3 Screw 6
34 4210-06001 Base Side Frame (For Access Door with Limit Switch) OP-S 1
35
36
37
38
39
40
41
42
43
44
45
46
a7
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70

R _




C1036

e
O A

128

NOP-Side

42,43,44,47,49,50,5 |

84—



Drive IMotor and Speed Control Cc1036
'%%E Parts No. Description Remarks :’J;it;sw
01 B01-49-6 Motor Support Shaft 1
02 B01-56-3 Speed Control Worm Gear 1
03 183-230 Roll Pin 1
04 B01-53-3 Support Shaft Bracket OPS 1
05 B01-75-01-3 Speed Control Dial (5,000 ~9,000) 1
06 B01-75-02-3 Speed Control Dial (4,000 ~ 7,000) 1
07 101-610 Bolt 1
08 B01-01-3 Base Side Frame NOPS 1
09 B01-04-3 Base Side Frame OPS 1
10 145-510 Set Screw 1
n B01-70-02-3 Speed Control Shaft 1
12 H09-06-3 Speed Control Worm 1
13 183-205 Roll Pin 1
14 B01-73-3 Speed Control Knob 1
15 145-358 Set Screw 1
16 B01-67-3 Speed Control Worm Bracket 1
17 101-366 Screw 6
18 180-106 Lock Washer 7
19 B01-58-3 Collar 1
20 145-356 Set Screw 1
21 B01-60-01-3 Motor Support Arm 1
22 183-229 Roll Pin 1
23 B01-62-3 Stop Plate 1
24 101-360 Screw 2
25 B01-64-01-3 Support Link Side Plate 2
26 B01-65-01-3 Support Pin 2
27 181410 E-Ring 4
28 B01-50-3 Support Shaft Bracket NOPS 1
29 B01-15-6 Press Head Support Shaft 2
30 180-108 Lock Washer 4
31 170-108 Nut 4
32 101480 Bolt 4
33 B01-89-3 Table Bracket 1
34 B01-19-3 Table Stud 2
35 170-112 Nut 5
36 B01-22-3 Collar 2
37 B01-84-1A-3 Drive Motor Pulley 1
38 180-112 Lock Washer 5
39 145-360 Set Screw D)
40 145460 Set Screw 1
41 B01-78-1E-3 Drive Motor Table 1
42 E01-01-3 Drive Motor (100 ~240V) ~ HR-10266 Single Phase 1
43 E01-67-3 Drive Motor (200V) HR-10373 3 Phase 1
a4 E01-69-3 Drive Motor (220 ~300V) HR-10373 3 Phase 1
45 E91-08-3 Capacitor Included in 42 250 uF 1
46 E91-10-3 Governor Switch Included in 42 1
47 E01-83-3 Drive Motor (200V) HR-10374 ~ 3 phase 1
48 B01-84-1D-3 Drive Motor Pulley HR-10374 ~ 3 phase (200V) 1
49 E01-85-3 Drive Motor (100V/200V) HR-10267 ~ Single phase 1
50 E01-87-3 Drive Motor (120V/240V) HR-10267 ~ Single phase 1
51 E01-89-3 Drive Motor (220V/380V). HR-10374 ~ 3 phase 1
52 E91-11-3 Governor Switch Included in 49, 50 1
53 E91-13-3 Capacitor Included in 49, 50 1

85—




Cc1037

NOP-Side

68
(52,53,55,58
62,67)

NEW TYPE
HR-9672~

69
(66,68)

— 86 —



Delivery Section

Gripper Bar and Delivery Drive, Driven Sprocket c1037
":"%Fx Parts No. Description Remarks 'l’.l.r:itsm
01 A15-01-1A-3 Delivery Frame NOPS 1
02 A1705-3 Delivery Drive Gear 1
03 A1701-3 Delivery Drive Sprocket NOPS 1
04 145-358 Set Screw 2
05 A03-06-3 Spacer 3
06 A03-07-3 Key 2
07 184-106 Flat Washer 5
08 117-375 Screw 3
09 Al7-11-6 Drive Sprocket Shaft 1
10 A03-64-3 Spacer NOPS 6
1 A17-84-3 Chain Guide Rail Upper 2
12 180-105 Lock Washer 12
13 125-730 Screw 3
14 A03-34-3 Spacing Collar OoPs 1
15 A03-35-3 Spacing Collar NOPS 1
16 A17-57-3 Chain Guide Rail Lower, NOPS 1
17 A17-30-1A-3 Delivery Driven Sprocket 2
18 250-001.6 Delivery Sprocket Ball Bearing Included in 17 4
19 A03-32-3 Lock Collar 2
20 145-356 Set Screw 2
21 A03-89-3 Gripper Release Cam 1
22 A17-36-6 Driven Sprocket Shaft 1
23 125-725 Screw 3
24 A17-12-1B-3 Sprocket Shaft Bracket NOPS 1
25 A17-22-3 Spacer 2
26 184-110 Flat Washer 4
27 117-574 Screw 4
28 A17-19-01-3 Delivery Gripper Receiving Cam 1
29 117370 Screw 2
30 A17-55-1A-3 Paper Guide Wheels 2
31 140-362 Set Screw 2
32 101-382.5 Screw 2
33 170-106 Nut 2
34 A17-15-1A-3 Sprocket Shaft Bracket OPS 1
35 125-722 Screw 3
36 A03-63-3 Spacer OoPS 6
37 125-718 Screw 3
38 A17-23-3 Breather Screw 2
39 A03-24-3 Breather Spring 2
40 A03-25-3 Breather Adjustment Nut 2
a A03-26-3 Driven Sprocket Shaft Pilot Block 2
42 145-362 Set Screw 2
43 A17-60-3 Chain Guide Rail Lower, OPS 1
44 A17-08-3 Delivery Drive Sprocket OPS 1
45 A15-07-1A-3 Delivery Frame OoPS 1
46 A17-85-6 Scale 1
47 A03-39-1A-3 Chain Joint Assy Included in 59 6
48 Al1742-1A-6 Gripper Bar Assy (46, 50~58) 3
49 145-356 Set Screw 1
50 117415 Screw 6
51 180-104 Lock Washer 6
52 A0348-1A-3 Gripper Operating Lever 3
53 A17-46-01-3 Gripper Finger 12
54 183-182 Roll Pin 12
55 Al17-45-6 Gripper Shaft 3
56 A17-5402-3 Gripper Finger Spring for Old Type 12
57 145404 Set Screw 3
58 A03-93-3 Lock Collar 3
59 A17-37-1A-3 Delivery Gripper Chain Assy 34 Links 2
60 A15-01-1B-3 Delivery Frame (New Color) NOPS 1
61 A15-07-1B-3 Delivery Frame (New Color) OPS 1
62 A17-54-30-3 Gripper Finger Spring (HR-7238 ~) 12
63 117412 Screw 3
64 243610 Bushing 6
65 243-608 Bushing 3
66 A03-94-3 Washer 3
67 A17-42-1B-6 Gripper Bar Included in 64,65 3
68 A17-42-1C-6 Gripper Bar Assy (52,53, 55,58,62,67) HR-9672 3
69 A1742-1D-6 Gripper Bar Assy (66, 68) HR-9672 3

—87—




C1038

NOP-Side

15

\\ } ~® (2
f% & 293‘30 S I‘S“/ Q 1,

2 C

OP-Side

—88—



Delivery Section

Delivery Pile Guide and Paper Guide C1038
":'%Fx Parts No. Description Remarks :)J::itj\ssy
01 A15-01-1A-3 Delivery Frame NOPS 1
02 A17-65-3 Chain Guard 1
03 A03-69-3 Chain Guard Bracket NOPS 1
04 125-710 Screw 2
05 125-658 Screw 2
06 125-656 Screw 4
07 180-104 Lock Washer 12
08 170-104 Nut 6
09 A03-75-3 Chain Guard Hock 2
10 A17-73-01-3 Chain Guard Stud NOPS 2
1 A03-77-3 Chain Guard Spring 2
12 184-110 Flat Washer 1
13 181-408 E-Ring 1
14 A18-77-1A-3 Outboard Paper Guide 2
15 181-410 E-Ring 1
16 117-365 Screw 4
17 117-370 Screw 1
18 A0S-35-3 Inboard Paper Guide 2
19 A19-30-3 Paper Guide Bracket 2
20 A19-32-02-3 Paper Guide Retainer OPS 2
21 A19-32-01-3 Paper Guide Retianer B NOPS 2
22 A05-36-3 Paper Guide Spring 2
23 125656 Screw 4
24 MO01-12-6 Paper Guide Shaft 1
25 A18-53-1A-3 Delivery Pile Guide NOPS 1
26 A04-63-3 Thumb Screw Included in 25, 35 2
27 A15-19-6 Delivery Frame Outer Spreader 1
28 A18-4901-6 Delivery Jogger Shaft 1
29 A18-64-3 Stripper Bracket 2
30 A18-66-3 Delivery Stripper Finger 2
31 117-525 Screw 2
32 A18-58-1A-3 Delivery Pile Guide OPS 1
33 A19-30-1A-3 Inboard Paper Guide Assy (07, 16, 18 ~23) 2
34 A18-64-1A-3 Delivery Stripper Assy (07, 29, 30, 32) 2
35 A04-80-3 Pad 2
36 A17-65-1A-3 Chain Guard Assy (02, 03, 05, 07, 08) 1
37 A15-01-1B-3 Delivery Frame (New Color) NOPS 1

— RQ _




C1039

NOP-Side

56(34,49,53~ 55)

345455 49 33

— 90—



Delivery Section

Front Guide and Drive Link C1039
":\'%Fx Parts No. Description Remarks :':.':"i“y

01 A14-08-3 Spring Pin 1
02 183-245 Stop Pin 1
03 Al4-10-3 Eccentric Collar 1
04 180-104 Lock Washer 1
05 125670 Screw 1
06 A14-09-3 Spring 1
07 A14-39-3. Front Guide Shaft Lever 1
08 A14-03-01-3 Front Guide Shaft Lever Pin 1
09 A14-37-3 Front Guide Shaft Coupling 1
10 183-183 Roll Pin 3
1 A14-01-6 Front Guide Cross Bar 1
12 H16-09-3 Front Guide Knob 1
13

14 A14-18-3 Front Guide Bracket 2
15 A14-16-3 Front Guide 2
16 A14-19-3 Mounting Plate for Front Guide Bracket 2
17 125606 Screw 4
18 180-103 Lock Washer 4
19 A14-02-3 Stud for Front Guide Shaft 1
20 117-380 Screw 2
21 180-106 Lock Washer 2
22 A01-11-3 OQiless Bushing for Jogger Shaft 2
23 A04-51-3 Washer 2
24 A04-52-3 Spring 1
25 A1844-3 Operating Lever Bracket 1
26 Al1841-3 Delivery Guide Operating Lever 1
27 A1847-3 Pivot Pin 1
28 A1842-3 Connecting Pin 1
29 181404 E-Ring 4
30 A1840-3 Offset Drive Link 1
31 A18-32-01-3 Ratchet Drive Link 1
32 A17-73-02-3 Chain Guard Stud OPS 1
33 A18-36-3 Connecting Block 1
34 180-105 Lock Washer 2
35 125-720 Screw 2
36 A18-33-3 Straight Drive Link 2
37 A18-25-1A-3 Guide Drive Lever 1
38 183-206 Roll Pin 1
39 184-105 Flat Washer 1
40 125-708 Screw 1
41 117-370 Screw 1
42 117-365 Screw 2
43 181-410 E-Ring 1
a4 122-108 Screw 4
45 181405 E-Ring 2
46 181408 E-Ring 1
47 184-110 Flat Washer 1
48 125-710 Screw 2
49 A03-71-3 Chain Guard Bracket OPS 1
50 184-106 Flat Washer 2
51 A14-16-1A-3 Front Guide Assy (14 ~ 18, 44) 2
52 Al14-14-1B-3 Front Guide Handle Assy (07,10, 12) 1
53 A17-65-3 Chain Guard 1
54 125-658 Screw 2
55 170-104 Nut 2
56 A17-65-1B-3 Chain Guard Assy (34,49, 53 ~55) 1

—01




C1040

OP—Side Frame

33—

—92—



Delivery Section

Relative Part’s for Delivery Pile Ratchet Plate C1040
'N’\?OE_X Parts No. Description Remarks g:ri?\“y

01 A15-07-1A-3 Delivery Frame OPS 1
02 A16-01-0A-3 Delivery Pile Ratchet Plate 1
03 117-465 Screw 1
04 122-765 Screw 3
05 A02-38-3 Ratchet Control Lever Snubber Plate 1
06 X10-29-3 Spacer 2
07 A02-39-3 Ratchet Control Lever Retaining Link 1
08 180-105 Lock Washer 4
09 125-718 Screw 2
10 A02-05-3 Spacing Collar 1
11 A02-85-3 Detent Pawl Spring 1
12 A02-79-1A-3 Detent Pawl 1
13 A02-27-3 Spacing Ring 2
14 A02-18-1A-3 Drive Pawl Bracket 1
15 A02-26-3 Drive Pawl Spring 1
16 A02-24-1A-3 Drive Pawl 1
17 181405 E-Ring 3
18 A02-80-3 Detent Pawl Eccentric Shoulder Bushing 1
19 180-104 Lock Washer 1
20 170-104 Nut 1
21 A18-32-01-3 Ratchet Drive Link 1
22 A18-33-3 Straight Drive Link 1
23 184-105 Flat Washer 1
24 125-708 Screw 1
25 A02-17-3 Ratchet Wheel 1
26 A1643-3 Floor Release Lever 1
27 A02-28-1A-3 Ratchet Control Lever 1
28 A02-37-3 Control Lever Snubber 1
29 A02-34-3 Snubber Spring 1
30 125-706 Screw 1
31 A02-31-01-3 Ratchet Control Lever Handle 1
32 101-530.5 Screw 1
33 170-105 Nut 1
34 183-178 Roll Pin 1
35 A02-14-3 Bevel Gear 1
36 183-207 Roll Pin 1
37 A02-46-3 Bevel Drive Gear 1
38 182-171 Taper Pin 1
39 A02-51-3 Worm Gear 1
40 A02-48-3 Worm Shaft 1
a1 H09-06-3 Worm 1
42 A02-07-1A-3 Worm Bracket with Bushing 1
43 A02-08-3 Bushing Included in 42 1
a4 A02-10-3 Oiless Bronze Long Worm Shaft Bushing Included in 42 1
45 A02-09-3 Oiless Bronze Short Worm Shaft Bushing Included in 42 1
46 183-205 Roll Pin 1
47 A02-11-3 Hand Crank Shaft 1
48 183-209 Roll Pin 1
49 A02-12-3 Hand Crank Coupling 1
50 H09-02-3 Pilot Screw - 1
51 HO09-16-1A-3 Delivery Pile Hand Crank 1
52 183-200 Roll Pin 2
53 183-185 Roll Pin Included in 14 1
54 183-206 Roll Pin 1
55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

.02




C1041

01~25
53\27~35
1

—94 —



~

Delivery Section

Back Guide C1041
":‘%E Parts No. Description Remarks :’e':'i‘;ssv
01 A18-74-3 Back Guide 1
02 145-506 Set Screw 1
03 A19-21-3 Back Guide Shaft 1
04 A05-22-3 Back Guide Chain Stud 2
05 181404 E-Ring 2
06 A19-23-3 Back Guide Shaft Chain Connector 2
07 A19-24-1A3 Back Guide Shaft Chain % x 53 Links 1
08 125662 Screw 2
09 180-104 Lock Washer 2
10 A05-05-3 Back Guide Shaft Chain Guide Block 1
1 181406 E-Ring 1
12 A19-55-1A-3 Back Guide Control Vertical Chain 1
13 280-000.2 Connecting Link Included in 07,12, 50 2
14 A19-03-3 Vertical Back Guide Sprocket 1
15 183-182 Roll Pin 3
16 A1940-3 Chain Sprocket 3
17 A19-01-1A-3 Back Guide Bracket 1
18 A19-51-3 Guide Chain Lower Sprocket Shaft 1
19 A19-02-3 Sprocket Shaft Included in 17 1
20 118-60-3 Nut 1
21 118-59-1A-3 Snubber 1
22 183-183 Roll Pin 4
23 A05-09-3 Universal Coupling 1
24 A19-08-3 Connection Shaft 1
25 A19-50-3 Spacing Collar 1
26 A04-10-3 Shoulder Screw 1
27 A18-05-3 Back Guide Slide Cover 1
28 125-710 Screw 4
29 A19-18-3 Back Guide Slide 1
30 A18-01-0A-3 Back Guide Slide Bracket 1
31 122-165 Screw 2
32 A18-02-3 Block Mounting Plate 1
33 180-108 Lock Washer 1
34 125-815 Screw 2
35 A03-31-3 Bushing Included in 30 2
36 A18-09-3 Delivery Drive Link 1
37 A04-13-3 Delivery Drive Link Spring 1
38 180-105 Lock Washer 1
39 | 170105 Nut 1
40 183-206 Roll Pin 1
aM A18-22-3 Back Guide Arm 1
42 A18-31-6 Delivery Drive Shaft 1
43 A18-18-0A-3 Delivery Drive Shaft Bracket 1
a4 R11-78-3 Collar 1
45 145-356 Set Screw 1
46 117365 Screw 2
47 184-106 Flat Washer 2
48 A19-39-3 Back Guide Control Shaft 1
49 A19-52-3 Spacing Collar 2
50 A19-53-1A-3 Control Chain 1
51 183-206 Roll Pin 1
52 A18-25-1A-3 Guide Drive Lever 1
53 A18-01-1A-3 Back Guide & Guide Control Assy (01 ~25,27 ~35) 1
54 A19-56-3 Universal Coupling 1

—95 —




C1042

73(08,70~72)

5609
59,55,12

—96 —



Delivery Section

(Safety Cover) €1042
I%%Fx Parts No. Description Remarks ;J::'nsAssy

01 A15-77-6 Delivery Shield, Hinged Panel 1
02 A15-81-01-6 Delivery Shield, Fixed Panel 1
03 A15-82-3 Fasterner 4
04 125-660 Screw 28
05 184-104 Flat Washer 12
06 A15-89-3 Safety Switch Operating Arm 1
07 170-104 Nut 18
08 A01-85-3 Hinge 2
09 A15-32-3 Chain Delivery Base Panel NOP-S 1
10 125-760 Screw 3
1 184-106 Flat Washer 3
12 A15-01-1A-3 Delivery Frame NOP—S 1
13 A06-0101-3 Switch Bracket 1
14 E10-23-3 Safety Switch 1
15 B02-97-3 Electric Wires 1
16 125-615 Screw 1
17 170-103 Nut 2
18 180-103 Lock Washer 4
19 A0602-01-3 Switch Bracket 1
20 125-708 Screw )
21 180-105 Lock Washer 3
22 125-756 Screw 3
23 A15-59-01-3 Lower Pile Sprocket Bracket NOP-S 1
24 101466 Screw 2
25 180-108 Lock Washer 3
26 181408 E-Ring 1
27 A01-43-3 Lower Pile Sprocket 2
28 A0145-01-3 Lower Pile Sprocket Stud NOP-S 1
29 A01-46-3 Flat Washer 2
30 170-108 Nut 1
31 A15-19-6 Delivery Frame Outer Spreader 1
32 A16-56-6 Upper Pile Sprocket Shaft 1
33 A02-53-3 Upper Pile Sprocket 2
34 183-209 Roll Pin 1
35 A16-73-1C-3 Pile Support Chain NOP-S 1
36

37 A15-25-6 Delivery Frame Inner Shaft 1
38 A02-87-1A-3 Connecting Block Assy Included in 35 1
39 101475 Screw NOP-S 1
40 184-108 Flat Washer 2
a1 A01-05-3 Lower Frame Connection Shoulde Screw NOP-S 1
42 184-110 Flat Washer 1
43 243633 Bushing Included in 12 1
a4 E30-03-3 Cord Stopper 1
45 A06-13-3 Shield Cross 1
46 H04-27-3 Clump 2
47 125-662 Screw 15
48 180-104 Lock Washer 1
49 A15-77-1A-6 Delivery Shield, Hinged Panel and Fixed Panel 1
50 A02-90-3 Stopper 1
51 125-715 Screw 1
52 170-105 Nut 1
53 A02-88-3 Connecting Link Included in 35 1
54 A02-89-3 Clip Included in 35 1
55 A15-01-1B-3 Delivery Frame (New Color) NOP-S 1
56 A15-32-30-3 Chain Delivery Base Panel (New Color) NOP-S 1
57 A16-73-1B-3 Pile Support Chain 1
58 280-005.2 Connecting Link Included in 57 1
59 4110-06002A Delivery Frame (For Steel-Grid Delivery Shield) NOP-S 1
60 4110-06001A Delivery Frame (For Steel-Grid Delivery Shield) OP-S 1
61 421006039 Safety Switch Cover 1
62 125-620 Screw 2
63 E10-07-14-3 Safety Switch 1
64 CK13-15 Safety Switch Base 1
65 4210-06038 Safety Switch Bracket 1
66 125-706 Screw 2
67 125-712 Screw 2
68 184-105 Flat Washer 2
69 4210-06039A Safety Switch Assy (61 ~ 68) 1
70 421006037 Safety Switch Operating Cam 1

—97 —




Cc1042

73(08,70~72)

—OR —



Delivery Section

(Safety Cover) C1042

II\’I‘%FX Parts No. Description Remarks :)Jenr":\ssv
71 411006007 Delivery Shield, Hinged Panel (Steel-Grid) 1
72 4110-06008 Delivery Shield, Fixed Panel (Steel-Grid) 1
73 4110-06007A Delivery Shield, Hinged Panel and Fixed Panel (08, 70 ~72) 1

nn




C1043

NOP-Side

—100 —



Delivery Section

(Back Guide Knob and Base Cover Panel) C1043
":'%Fx Parts No. Description Remarks ::."’itsA“y
01 A15-07-1A-3 Delivery Frame OPS 1
02 A01-16-3 Upper Side-Play Adjustment Collar 1
03 A01-13-3 Lower Side-Play Adjustment Collar 1
04 A01-12-3 Nut 2
05 184-108 Flat Washer 1
06 101481 Screw 1
07 A0Q1-14-3 Lower Connection Screw 1
08 117-570 Screw 2
09 117-370 Screw 2
10 Al16-66-1A-6 Delivery Table 1
1 H12-13-3 Delivery Table Guide Roller 4
12 A16-75-1A-6 Delivery Dolly 1
13 A15-29-3 Chain Delivery Base Panel OPS 1
14 A15-32-01-3 Chain Delivery Base Cover Panel 1
15 A1940-3 Chain Sprocket 3
16 183-182 Roll Pin 1
17 A19-38-3 Flat Washer 1
18 A19-14-3 Backguide Control Shaft Plate 1
19 U05-32-3 __Backguide Control Shaft 1
20 A19-12-3 Backguide Control Bracket 1
21 117-368 Screw 2
22 A05-16-3 Backguide Control Knob 1
23 183-187 Roll Pin 1
24 117-385 Screw 3
25 A01-60-01-3 Lower Pile Sprocket Stud OoPS 1
26 Al15-3501-3 Lower Pile Sprocket Bracket OPS 1
27 184-106 Flat Washer 3
28 125-756 Screw 3
29 180-106 Lock Washer 2
30 125-760 Screw 2
31 101466 Screw 2
32 180-108 Lock Washer 1
33 184-108 Flat Washer 2
34 A0143-3 Lower Pile Sprocket 2
35 A0146-3 Flat Washer 2
36 170-108 Nut 1
37 181408 E-Ring 1
38 184-110 Flat Washer 1
39 A01-11-3 Oiless Bushing 2

1N1




c1044

03,05, 07, 09

—-102 —



Electrical Section

Breaker and Joint Box Cc1044
",‘:'?fx Parts No. Description Remarks :;:'“Zssv
01 E53-03-3 Breaker Box 1
02 E02-03-04-3 Breaker 1.1A forDrive 380V 3-Phase 2
03 E02-03-05-3 Breaker 2.1A forPump 380V 3-Phase 2
04 E02-03-01-3 Breaker 2.6A for Drive 200V ~ 240V 3-Phase 2
05 E02-03-02-3 Breaker 2.6A forPump 200V ~ 240V 3-Phase 2
06 E02-02-01-3 Breaker SA forDrive 200V ~ 240V Single-Phase 2
07 E02-02-02-3 Breaker SA forPump 200V ~ 240V Single-Phase 2
08 E02-01-01-3 Breaker 10A for Drive 100V ~ 120V Single-Phase 2
09 E02-01-02-3 Breaker 10A forPump 100V ~ 120V Single-Phase 2
10 E53-03-01-3 Breaker Cover 1
n E52-06-3 Breaker Plate 1
12 122408 Screw 4
13 125-131 Screw 4
14 180-104 Lock Washer 12
15 184-104 Flat Washer 10
16 170-104 Nut 6
17 125-110 Screw 1
18 101-366 Screw 2
19 180-106 Lock Washer 2
20 B04-27-01-3 Power Terminal Box 1
21 B04-41-3 Terminal Box Lid 1
22 B04-28-1A-3 Terminal 1
23 B04-28-1B-3 Terminal 3 Phases 2
24 125-708 Screw 4
25 125-658 Screw 10
26 E29-05-3 Grommet 9¢ 4
27 E29-02-3 Grommet 12¢ 1
28 E29-07-3 Grommet 15¢ 1
29 E29-03-3 Grommet 14 ¢ 1
30 E14-57-3 Plug Socket 1
31 125-710 Screw 2
32 E53-02-3 Joint Box 1
33 E53-02-01-3 Join Box Lid 1
Ead 180-105 Lock Washer 4
35 170-105 Nut 2
36 B04-66-01-3 Rivet 4
37 B04-28-1C-3 Terminal Single-Phase 1




C1045

254x175

300x205

— 104 —



Tool C1045
! N"?g'x Parts No. Description Remarks g;i'&“y

01 B03-01-0A-3 Work Organizer 1
02 B03-28-1A-3 Plunger-Can 1
03 B03-29-3 Spatura 1
04 H1241-3 Paper Holding-Plate 500CDA 1
05 H12-43-3 Paper Holding-Plate 1
06 H12-42-3 Paper Holding-Plate 1
07 H12-50-02-3 Paper Holding-Plate 1
08 H12-51-3 Paper Holding-Plate 1
09 B03-32-04-3 Spaner 1
10 B03-32-03-3 Spaner 1
11 B03-32-02-3 Spaner 1
12 B03-32-01-3 Spaner 1
13 B03-42-03-3 Screw Driver 1
14 B0342-02-3 Screw Driver 1
15 B03-42-01-3 Screw Driver 1
16 B03-46-01-3 Driver 1
17 B03-46-02-3 Driver 1
18 B04-64-01-3 Control Lever Plate 1
19 B04-65-01-3 Air Control Plate Blower 1
20 B04-65-02-3 Air Control Plate Vacuum 1
21 B04-52-02-6 Name Plate 500CDA 1
22 B04-80-02-6 Name Plate 550CDA 1
23 B04-52-01-6 Name Plate 600CD 1
24 B04-80-01-6 Name Plate 660CD 1
25

26 B04-50-3 Nut 4
27 B03-30-3 Box Wrench 1
28 B03-36-07-3 Set Screw Wrench 1
29 B03-36-06-3 Set Screw Wrench 1
30 B03-36-05-3 Set Screw Wrench 1
31 B03-36-04-3 Set Screw Wrench 1
32 B03-36-03-3 Set Screw Wrench 1
33 B03-36-02-3 Set Screw Wrench 1
34 B03-36-01-3 Set Screw Wrench 1
35

36 B04-49-3 Name Plate Base 1
37 R03-26-3 Circumference Gauge for Form Roller 1
38 B14-01-3 Name Plate 1
39 B04-77-01-5 Dust Cover 1
40 B04-66-01-3 Rivet 1
a1 B03-47-3 Oiler 1
42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

- 105 —




C1046

70 (01.02,04,08,09,12~ |6, 62,64,68)
66 (01,02,04,08.09 ,12, 14 ~ 18, 60,61,64,65)

l

/ 68 (10,1 1,,7~50, 53 ~ 59, 63,67, 69) \

65 (10, 1 1,17~ 48, 51 ~ 59,63,67.69)

— 106 —



Plate Cylinder (Type-6) C1046
IN’\I|)°E‘X Parts No. Description Remarks wl:“‘/

01 M02-02-3 Plate Cylinder Ball Bearing 2
02 MO02-05-3 Screw 2
03

04 105-03-3 Flanged Washer 2
05 105-59-01-3 Plate Cylinder Scale (Metric) Included in 64 1
06

07 122-006 Screw Included in 03, 64 2
08 104-26-3 Release Nut 1
09 104-27-3 Shaft Key 1
10 120-36-3 Plate Cylinder Clamp Release Tool 1
11 120-37-3 Spring 1
12 104-03-6 Plate Cylinder Shaft 1
13 104-06-03-6 Pin Bar Plate Clamp 1
14 104-24-6 Cylinder Gear Lock Shaft 1
15 184-108 Flat Washer 1
16 116-01-6 Plate Cylinder 1
17 120-01-1A-6 Support Plate Base 1
18 117-368 Screw 2
19 180-106 Lock Washer 2
20 120-02-1A-6 Clamp Bracket 1
21 183-200 Cotter Pin Included in 20 1
22 120-03-6 Clamp 1
23 125-705 Screw 4
24 120-04-6 Jaw Clamp 1
25 125-708 Screw 2
26 120-05-6 Shaft 1
27 120-06-3 Bracket for Shaft 2
28 117-520 Screw 3
29 117-512 Screw 3
30 180-105 Lock Washer 16
31 170-105 Nut 3
32 120-07-3 Bracket for Shaft 1
33 181-404 E-Ring 1
34 120-09-3 Collar 1
35 120-10-3 Screw 1
36 120-11-01-3 Spring Pin 2
37 120-12-3 Detent Pawl 1
38 120-13-3 Bracket 1
39 117-412 Screw 2
40 120-14-3 Pin 1
41 170-104 Nut 1
42 180-104 Lock Washer 1
43 120-15-3 Spring 1
44 183-763 Cotter Pin 1
45 120-16-1A-3 Release Lever 1
46 120-17-1A-3 Stem Bracket Plate 1
47 125-658 Screw 2
48 120-21-3 Spring 2
49 120-24-6 Support Plate (for Pin Bar) 1
50 120-25-1A-6 Hook Plate  (for Pin Bar) 1
51 120-26-6 Support Plate (for Slotted) 1
52 120-27-1A-6 Hook Plate  (for Slotted) 1
53 120-28-6 Plate Head Clamp Bracket 1
54 120-29-01-3 Plate Tension Spring 4
55 120-30-01-3 Spring Support 1
56 125-710 Screw 4
57 120-31-01-3 Spring Support 1
58 120-32-3 Adjustment Screw 1
59 183-743 Roll Pin 1
60 120-33-6 Slotted Clamp Plate 1
61 122-108 Screw 4
62 116-20-3 Screw 4
63 120-35-3 Tension Spring 1
64 105-01-1A-3 Plate Cylinder Ring Gear (Metric) 1
65 120-01-1B-6 Quick Clamp Assy (10, 11, 17 ~48,51 ~59,63, 67, 69) (for Slotted) 1
66 116-01-11-6 Quick Clamp Plate Cylinder Assy (01, 02, 04,08 ~ 09, 12, 14 ~ 16, 60, 61, 64, 65) (Slotted Metric) 1
67 120-20-3 Spring Pin 1
68 120-01-1C-6 Quick Clamp Assy (11,17 ~ 50,53 ~59, 63, 67, 69) (for Pin Bar) 1
69 145-505 Set Screw 2
70 116-01-1K-6 Quick Clamp Plate Cylinder Assy (01, 02, 04, 08 ~ 09, 12 ~ 16, 62, 64, 68) (Pin Bar Metric) 1

—-107 —



C1047

(01~ 03,06,08~11 )

(01~03,07,09~11)

— 108 —



Electrical Section
Spray and Anti Static Bar

Cc1047

INDE
NO.

Parts No.

Description Remarks

Units
per Assy

01

125-712

Screw

—
=)

02

180-105

Lock Washer

[
(=)}

03

170-105

Nut

—
oo

HO01-15-01-6

Feeder Frame Top Spreader

05

A15-25-6

Delivery Inner Spreader

06

E11-02-01-6

Anti-Static Bar For Feeder

E11-02-04-6

Anti-Static Bar For Delivery

E11-03-3

Anti-Static Bar Bracket For Feeder

125-672

Screw

5|8(8|%

180-104

Lock Washer

11

170-104

Nut

12

E11-03-02-3

Anti-Static Bar Bracket For Delivery

13

E11-01-05-3

Transformer 100V

14

E11-01-06-3

Transformer 110V

15

E11-01-07-3

Transformer 120V

16

E11-01-08-3

Transformer 200V

17

E11-01-09-3

Transformer 220V

18

E11-01-10-3

Transformer 240V

19

E13-01-3

Switch for Static Eliminator and Spray

20

E05-15-3

Fuse 0.5A

21

E05-14-3

Fuse 1A

22

125-658

Screw

23

E52-22-01-3

Name Plate

24

E05-18-3

Fuse Folder

25

E52-22-1D-3

Spray/Static Eliminator Switch Assy

E11-02-1C-6

Anti-Static Bar Assy

E11-02-1D-6

Anti-Static Bar Assy

[uy (U PN Y T I N S U PO PN N UG P O P N N N R Y R e e e

8|88 |%|8

31

32

33

34

35

36

37

38

39

41

58818

46

47

48

49

50

51

52

53

55

56

57

58

59

61

SRSV

66

67

68

69

70

- 109 —



C1048

59
(12.19,20.56~-58)

44,45,4663,64,65,66

(12,19,20) 38
35 (12,19,20) 37 9
41 (19,20,35)
62(36,41,51,59) /\
61 (36,38,51,59) £ x
53 (36,37.41,1) 12 N

ST
52 (36,37,38,5! ) \
7 “ N

\‘-'.*.

5
48,4967,68
14'S

| 38 (12,19.20)
38 (1219.20) 4] (19,20.3%5)

41 (19.2035)

{12.19.20)

Inlet Filter Bracket

_—
Inlet Filter Bracket

Outlet Filter Bracket

Outlet Filter Bracket )
For Chute Derivery

For Chain Derivery

OLD TYPE (HR-5214~ HR-608I)

—110—



Pump with Motor C1048
'N’?OE.X Parts No. Description Remarks :::'?\uy

01 145-362 Set Screw

02 B08-07-03-3 Pump Drive Belt 60Hz A42" 1
03 B08-07-01-3 Pump Drive Belt 50Hz A-43" 1
04 B08-03-01-3 Motor Mounting Block 2
05 101-481 Motor Mounting Screw 4
06 101-489.5 Belt Tension Adjusting Screw 1
07 170-108 Nut 1
08 101-571 Screw 8
09 170-110 Nut 8
10 180-110 Lock Washer 8
11

12 H13-23-01-3 Filter Bracket A 2
13 H13-24-3 Filter Bottle 2
14 H13-28-3 Filter 2
15 H13-25-3 Filter Gasket 2
16 H13-26-3 Filter Retaining Stem 2
17 H13-27-3 Filter Retaining Plate 2
18 163-105 Wing Nut for Filter Retainer 2
19 H13-30-3 Inlet (Outlet) Hose Fitting 2
20 H13-32-1A-3 Joint 2
21 H13-77-3 Ball Bearing 2
22 H13-91-01-3 Rotor Brade 4
23 H13-92-3 Pump Pulley 1
24 H13-97-3 Key for Pump Pulley 1
25 H13-61-01-3 Qil Reservoir Bottle Nipple 1
26 H13-57-0A-3 0il Cap 1
27 H13-62-3 0il Wick =150 1
28 H13-59-3 Oil Reservoir Bottle 1
29 145-365 Set Screw 1
30 H13-72-3 Pump Mounting Block 2
31 H13-19-01-6 Pump Mounting Platform 1
32 180-704 Ring Key 1
33 174-704 Bearing Nut 1
34 H13-60-3 Qil Reservoir Washer 1
35 H13-23-0A-3 Filter Bracket for Pull Register 1
36 H13-57-1B-3 Oil Reservoir Assy 1
37 H13-23-1A-3 Inlet Filter Bracket for Push Register for Push Resister 1
38 H13-23-1B-3 Inlet Filter Bracket for Pull Register for Pull Resister 1
39 101-570 Screw 4
40 H13-98-3 Oil Retainer 1
41 H13-23-1C-3 Inlet Bracket for Pull 1
42 H13-54-02-3 Hose Clip 1
43 H13-51-03-3 Vinil Hose 1
44 E01-01-3 Pump Drive Motor (110V) . ~ HR-10266 Single Phase 1
45 E01-67-3 Pump Drive Motor (200V) ~ HR-10373 3 Phase 1
46 E01-69-3 Pump Drive Motor (220 ~380V) ~HR-10374 3 Phase 1
47 B25-18-3 Shim 2
48 B08-06-12-3 Pump Drive Motor Pulley 50Hz 1
49 B08-06-11-3 Pump Drive Motor Pulley 60Hz 1
50 B08-02-08-6 Motor Mounting Plaftorm 1
51 H13-75-2A-3 Pump with Pulley 1
52 H13-75-4G-3 Pump Assy (for Chute Delivery) for Push Register 1
53 H13-75-4H-3 Pump Assy (for Chute Delivery) for Pull Register 1
54 E91-08-3 Capacitor Included in 44 250 uF 1
55 E91-10-3 Governor Switch Included in 44 1
56 H19-04-3 Joint 1
57 H19-05-3 Joint 1
58 A07-09-3 Hose Fitting 1
59 H19-04-1A-3 Outlet Filter Bracket for Push Register 1
60 184-108 Flat Washer 4
61 H13-75-4B-3 Pump Assy (for Chain Delivery) for Pull Register 1
62 H13-75-4A-3 Pump Assy (for Chain Delivery) for Pull Register 1
63 E01-85-3 Pump Drive Motor (100V/200V)  HR-10267 ~ Single phase 1
64 E01-83-3 Pump Drive Motor (200V) HR-10374~ 3 phase 1
65 E01-87-3 Pump Drive Motor (120V/240V)  HR-10267 ~ Single phase 1
66 E01-89-3 Pump Drive Motor (220V/380V) HR-10374~ 3 phase 1
67 B08-06-13-3 Pump Drive Motor Pulley HR-10374 ~ 3 phase 60Hz (200V) 1
68 B08-06-14-3 Pump Drive Motor Pulley HR-10374~ 3 phase 50Hz (200V) 1
69 101-375 Screw HR-10374~ 4
70 184-106 Flat Washer HR-10374 ~ 4
71 B08-03-31-3 Motor Mounting Block ~ HR-10374 ~ 2
72 E91-11-3 Governor Switch Included in 63, 65 Single Phase i
73 E91-13-3 Capacitor Included in 63, 65 3 Phase 1

- 111 -



C1049
1
|

34

(19,20,33)
|

33—
(18,21~ 24)

37 (02~05.0809) 0
36 (02~0507.09) '
315 (02~06.09)

32 (25,26,29~-31)

/ 2

( D
19
S

é//sl

OLD TYPE (HR-5214~ HR-608!)

-112 -



Valve and Spray Bottle C1049

! N"?g'x Parts No. Description Remarks ge':'lt;\ssy

01 A(7-38-1B-3 Vinyl Hose with Wire 1

02 A07-09-3 Hose Fitting 2

03 H19-05-3 Joint 2

04 | HI3-333 Nipple 4

05 H13-34-3 Joint 2

06 E09-22-3 Valve AC100V 50/60Hz 110V 50/60Hz 120V 60Hz 1

07 E09-22-01-3 Valve AC200V 50/60Hz 220V 50/60Hz 240V 60Hz 380V 50/60Hz 1

08 E09-22-02-3 Valve AC240V 50Hz 1

09 H19-06-01-3 Bracket 1

10 125-710 Screw 2

11 101-466 Screw 1

12 180-108 Lock Washer 1

13 170-108 Nut 1

14 AQ07-38-1C-3 Vinyl Hose with Wire 1

15 DS-04 Joint 1

16 H13-14-3 Adjusting Knob 1

17 145-510 Screw 1

18 AQ07-16-1A-3 Bottle Top Assy 1

19 A07-20-3 Packing 1

20 A07-19-3 Spray Bottle 1

21 A07-26-3 Clamp Knob 1

22 125-658 Screw 1

23 A07-24-01-3 Holding Plate 4

24 A07-25-3 Clamp for Bottle 1

25

26 A07-36-3 Flat Washer 2

27

28

29 A07-34-3 Lock Nut 1

30 A07-30-3 Tube 1

31 A07-37-3 Jet 2

32 A07-30-1B-3 Spray Tube Assy 1

33 A07-16-1B-3 Spray Bottle Assy 1

34 A07-16-1C-3 Spray Bottle Assy 1

35 H19-06-1A-3 Valve Assy AC100V 50/60Hz 110V 50/60Hz 120V 60Hz 1

36 H19-06-1B-3 Valve Assy AC200V 50/60Hz 220V 50/60Hz 240V 60Hz 1

37 H19-06-1C-3 Valve Assy AC240V 50Hz 1

38 A07-40-3 Pawder 1

39 DS-05 Nut 1

40

41

42

43

44 ’ 2 ﬁ A Na P ol A . o s A/ e

45 LHONE \)/’/(a’.};/ OLE K §§/ LETEM # 3.

46

47 o

48 O] - 30 ~-77) - R

29 77 7 A\ & L4

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

— 112 _




C1050

—114—



Automatic Master Clamp (For 500CDA)

Cylinder Type 15A, 15B-1) C1050

Ith‘%?X Parts No. Description Remarks :)Jo"r";ssy
01 142-01-0A-6 Plate Cylinder 1
02 MO02-02-3 Bearing 2
03 104-03-6 Plate Cylidner Shaft 1
04 142-39-6 Cylinder Gear Lock Shaft 1
05 104-27-3 Shaft Key 1
06 184-108 Flat Washer 1
07 104-26-3 Adjustment Cup Nut 1
08 142-27-1A-3 Lever 1
09 182-146 Taper Pin 1
10 145-406 Set Screw 2
1 MC14-19 Collar 2
12 142-22-3 Pin 2
13 183-189 Roll Pin 2
14 105-01-1A-3 Cylinder Gear 1
15 105-59-01-3 Scale Included in 14 1
16 122-006 Screw Included in 14 2
17 M02-05-3 Screw 3
18 105-03-3 Flanged Washer 3
19 142-31-1B-3 Operating Lever 1
20 181-403 E-Ring 3
21 142-26-1B-3 Operating Lever Bracket 1
22 142-35-3 Pin 1
23 142-38-3 Spring 1
24 142-36-3 Guide Pin 1
25 181-406 E-Ring 1
26 142-09-3 Spring 2
27 142-07-0A-3 Bracket 2
28 140-358 Set Screw 2
29 142-25-6 Shaft 1
30 125-762 Screw 2
31 180-106 Lock Washer 2
32 142-02-1A-6 Clamp Bracket 1
33 142-11-3 Stopper Pin 1
34 142-12-3 Spring 1
35 181-404 E-Ring 3
36 142-08-3 Adjusting Pin 1
37 142-10-3 Knob 1
38 183-154 Roll Pin 1
39 142-40-3 Pin 1
40 184-106 Flat Washer 1
a1 181-405 E-Ring 5
42 142-05-6 Head Clamp Bracket For Pin Bar 1
43 142-06-6 Head Clamp Bracket For Slotted 1
44 104-06-03-6 Plate Clamp (Off Center) For Pin Bar 1
45 142-13-3 Screw 4
46 142-40-6 Guide Plate 1
a7 125-660 Screw 4
48 180-104 Lock Washer 8
49 142-03-6 Plate 1
50 104-06-01-6 Plate Clamp For Slotted 1
51 122-105 Screw 4
52 142-15-1B-6 Hook Plate For Pin Bar 1
53 142-16-1B-6 Hook Plate For Slotted 1
54 MC14-31 Spring 2
55 142-17-1A-6 Support Plate For Pin Bar 1
56 142-18-1A-6 Support Plate For Slotted 1
57 125-658 Screw 4
58 MC14-24 Adjusting Screw 2
59 MC14-43 Spring 2
60 H31-12-3 Spring OPS 1
61 142-21-3 Pin 2
62 142-24-3 Support Plate Bracket OPS 1
63 142-23-3 Support Plate Bracket NOPS 1
64 H31-13-3 Spring NOPS 1
65 MO02-16-3 Collar 1
66 142-01-1A-6 Plate Cylidner Assy (Cylinder Type 15A) For Slotted 1
67 142-01-1B-6 Plate Cylinder Assy (Cylinder Type 15B-1) For Pin BAr 1
68 142-31-2A-3 Operating Lever Assy 1
69

70

— 11K




C1051

- 116 —



Automatic Master Clamp (For 600CD)

(Cylinder Type 16B-1, 16B-3) C1051
":‘?fx Parts No. Description Remarks :DJer:'itsAssv
01 143-01-6 Plate Cylinder Assy 1
02 M02-0203 Bearing 2
03 104-03-6 Plate Cylinder Shaft 1
04 142-39-6 Cylinder Gear Lock Shaft 1
05 104-27-3 Shaft Key 1
06 184-108 Flat Washer 1
07 104-26-3 Adjustment Cup Nut 1
08 | 142:27-1A-3 Lever 1
09 182-146 Taper Pin 1
10 | 145406 Set Screw 2
11 105-01-1A-3 Cylinder Gear 1
12 105-59-01-3 Scale Included in 11 1
13 122-006 Screw Included in 11 2
14 MO02-05-3 Screw 3
15 105-03-3 Flanged Washer 3
16 142-31-1C-3 Operating Lever 1
17 181-403 E-Ring 1
18 143-24-1A-3 Connecting Link 1
19 181-404 E-Ring 5
20 143-20-1B-3 On-Off Lever 1
21 143-22-1A-3 Operating Lever Bracket 1
22 142-36-3 Guide Pin 1
23 142-38-3 Spring 1
24 142-35-3 Pin 1
25 181-406 E-Ring 1
26 M02-16-3 Collar 1
27 143-02-6 Shaft 1
28 143-15-3 Spring 2
29 143-03-3 Spring 2
30 143-14-1A-3 Bracket OPS 1
31 140-358 Set Screw 2
32 181-405 E-Ring 1
33 184-106 Flat Washer 1
34 143-12-6 Clamp Bracket 1
35 117-362 Screw 2
36 143-07-6 Head Clamp Bracket Off Center 1
37 143-25-6 Head Clamp Bracket On Center 1
38 142-12-3 Spring 1
39 142-11-3 Stopper Pin 1
40 143-16-3 Pin 1
a1 142-08-3 Adjusting Pin 1
42 143-17-3 Knob 1
43 183-155 Roll Pin 1
44 104-06-03-6 Plate Clamp (For Pin Bar) Off Center 1
45 142-13-3 Screw 4
46 143-13-6 Cross Bar 1
47 117-415 Screw 2
48 143-05-6 Plate 1
49 125-658 Screw 4
50 143-28-6 Plate Clamp (For Pin Bar) On Center 1
51 143-18-3 Sliding Bracket 1
52 143-08-1A-6 Hook Plate Off Center 1
53 143-01-3 Pin 2
54 | 143-11-3 Collar 2
55 143-19-3 Spring 2
56 184-104 Flat Washer 2
57 170-104 Nut 4
58 143-26-1A-6 Hook Plate On Center 1
59 143-06-6 Support Plate Off Center 1
60 143-27-6 Support Plate On Center 1
61 122-058 Screw 3
62 143-09-6 Cross Bar 1
63 117-410 Screw 2
64 143-14-1B-3 Bracket NOPS 1
65 145-406 Set Screw 3
66 143-01-1A-6 Plate Cylinder Assy (Cylinder Type 16B-1) Off Center 1
67 143-01-1B-6 Plate Cylinder Assy (Cylinder Type 16B-3) On Center 1
68 142-31-2B-3 Operating Lever Assy 1
69 143-01-1C-6 Plate Cylinder Assy (Cylinder Type 16A-3) On Center 1
70 143-31-6 Support Plate (Cylinder Type 16A-3) On Center 1

- 117 -




C1051

59,60,70
76,77,78 64

- 118 -



Automatic Master Clamp (For 600CD)

(Cylinder Type 16B—1, 16B—3) C1051
I;J‘%FX Parts No. Description Remarks ::Ja':nj\ssv
71 143-30-1A-6 Hook Plate (Cylinder Type 16A-3) On Center 1
72 104-06-01-6 Plate Clamp (Cylinder Type 16A-3) On Center 1
73 122-105 . Screw (Cylinder Type 16A-3) On Center 4
74 143-336 Clamp Bracket 1
75 143-38-3 Spiral Roll Pin 2
76 143-34-6 Support Plate Off Center 1
77 143-35-6 Support Plate l HR-9093 ~ On Center 1
78 143-366 Support Plate ‘ (Cylinder Type 16A-3) On Center 1
79 143-37-6 Cross Bar 2

—119 -



C1052

For plum/ beige color

NOP —Side

/

I
09/

—120—



Covers

C1052

INDEX
NO.

Parts No.

Description

Remarks

Units
per Assy

01

A15-32-31-3

Chain Delivery Cover Panel

(New Color)

02

A15-90-30-3

Chain Delivery Cover Panel

(New Color)

03

R11-64-30-3

Dampening System Cover

(New Color)

OPS

04

R11-98-30-3

Dampening System Cover

(New Color)

NOPS

05

B02-63-32-3

Inking System Cover Panel

(New Color)

NOPS

B02-63-33-3

Inking System Cover Panel for Secand Color (New Color)

NOPS

07

B02-67-0C-6

Ink Roll Guard

(New Color)

08

B02-01-30-3

Frame Moulding

(New Color)

OPS

09

B02-03-01-3

Frame Moulding

(New Color)

NOPS

10

B02-05-30-3

Printing Head Cover

(New Color)

NOPS

1

B02-11-01-3

Feeder Top Cover Panel

(New Color)

NOPS

12

B02-13-01-3

Conveyer Cover Panel

(New Color)

13

B02-14-30-3

Printing Head Cover Panel

(New Color)

OPS

14

B02-16-01-3

Feeder Top Cover Panel

(New Color)

OPS

15

B02-20-01-3

Feeder Base Cover Panel

(New Color)

NOSP

16

B02-22-01-3

Center Base Frame Cover Panel

(New Color)

NOPS

17

B02-24-01-3

Frame Cover Panel

(New Color)

NOPS

18

B02-27-1E-3

Hand Base Access Door

(New Color)

Left

19

B02-29-1D-3

Hand Base Access Door

(New Color)

Right

B02-57-30-3

Delivery Moulding

(NEw Color)

21

B02-61-2B-3

Feeder Base Cover Panel for Over Seas

(New Color)

For Pull Register

22

B02-61-1B-3

Feeder BAse Cover Panel for Domestic Use

(New Color)

For Pull Regsiter

23

B02-62-1B-3

Feeder BAse Cover Panel for Over SEas

(New Color)

For Push Register

24

B02-62-1C-3

Feeder Base Cover Panel for Domestic Use:

(New Color)

For Push Regsiter

25

B02-65-1C-3

Inking System Cover

(New Color)

26

B02-65-1D-3

Inking System Cover for Second Color

(New Color)

U U IR IV IRV (U UG Y T N R B I I S Y S e e e e e e I e

27

28

29

30

31

32

33

34

36

37

38

39

a1

42

&|& RIS

49

50

51

52

53

54

55

56

57

57

59

60

61

62

63

64

65

66

67

68

69

70




Main Motor

Pump Motor

s —

Cylinder safety Delivery Safety

Limit Switch

micro Switch

]

>~ p-

G O—

0.4KW

0.4KW

Detector gate Solenoid

SOoL

Joint Box

Delivery

Static eliminator bar

O

.

Ccv
T
S
e

Main NFB
! K33-2.6AT

Feed NFB
K33-2.6AT

NFB-Box

L——onDetector
micro
Switch

Feeder

¢n Gu Bm SO

Switch Panel

Y.

|
\

Static eliminator bar

3

Static

- 122 -

Eliminator

Trans former

=

Timing micro
Switch

AC200/220V 3¢



	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

